ELECTRICAL AND STARTING SYSTEM

note [EF| WEARER | ary PART NAME
1| 2V7397 T[CABLE AS
BE 5P0747 CABLE (00 GA)
2| 5M9205 1 TERMINAL AS (NEG)
3| 5M9204 1 TERMINAL AS (POS)
(EA TERM AS 1INCL)
4! 1M6119 1 BOLT
1M6120 1 NUT
5] 9G0004 2|COVER (POS)
6] 9G0003 2{COVER (NEG)
7| 3715857 2{BATTERY (12 VOLT)
8| 5M9204 1|TERMINAL AS (POS)
9| 5M8205 1{TERMINAL AS (NEG)
(EA TERM AS INCL)
10| 1M6119 1 BOLT
1M6120 1 NUT

B-USE AS REQUIRED
E-ORDER BY THE CENTIMETER

B-402931 EP

1401 7C1899 BATTERY GP
24 Volit, 66 Ampere, Maintenance Free
For Use With Battery Support
An Attachment

NOTE ';‘EJ NG&%ER aTy PART NAME
1| 2V7397 T|CABLE AS
BE 5P0747 CABLE (00 GA)
2| 5M9205 1 TERMINAL AS (NEG)
3| 5M9204 1 TERMINAL AS (POS)
. 4 (EA TERM AS INCL)
4| 1M6119 1 BOLT
‘\\\\\\\\ | iM6120 | 1 NUT
2-6 5| 9G0004 2]COVER (POS)
”,,,/f” 6| 9GO003 2{COVER (NEG)
7| 375760 2|BATTERY-MAINTENANCE FREE
— (12 VOLT)

/

B-USE AS REQUIRED
E-ORDER BY THE CENTIMETER

R-504135 EP

1401 7C1900 BATTERY GP
24 Vo1t,100 Ampere, Maintenance Free
For Use With Battery Support
An Attachment
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ELECTRICAL AND STARTING SYSTEM

PART NAME

E

note [ | NDMBER | o™
T 2v7357 | 1|CRBLE AS
5p0747 CABLE 20CM
5M9205 | 1
5M98204 b

TERMINAL AS (NEG)
TERMINAL AS (POS)
(EA TERM AS INCL)

2
3
= 85 4| ime119 | 2 BOLT
7 80004 3 COVER N¥ERM (POS)
- p Y 5| 9Gooo4 | 2 -
O © 4 6| 960003 | 2|COVER -TERM (NEG)
7| 9G4234 | 2 BATTE§¥ i
7NOO6O [ 6 Y
N gi;f 2-6-8 8| 8L8413 | 4|STRAP-CABLE
® @ @
1
— -
° HDE e
@
L AJ 6-8
E-ORDER BY THE CENTIMETER
R-500341 EP
1401 7C1976 BATTERY GP
24 Vol1t,67 Ampere, Low Maintenance
For Use With Battery Support
An Attachment
woe [REF| \ERARER | avv PART NAME
O 11 2v7397 T|CABLE AS
/7 BE 5P0747 CABLE (00 GA% )
2] 5M9205 1 TERMINAL AS (NEG
O 3| 5M9204 1 TERMINAL AS (POS)
(EA TERM AS INCL)
@) 4| ime119 | 1 BOLT
1M6120 1 NUT
4 O 2_6-8 5| 9G0004 2|COVER (POS)
\\\\\\\\ ,/’//// 6| 960003 | 2[covER (NEG)
O 7] 964233 | 2{BATTERY
(EACH INCLUDES)
- 0 7NOOGO | 6 VENT AS
1 8| 818413 | 4|STRAP-CABLE
4 /
T 358
S i=sel
O
O 7
O /
O
O B-USE AS REQUIRED
E-ORDER BY THE CENTIMETER
R-508554 EP
1401 7C1877 BATTERY GP
24 Vo1t,92 Ampere, Low Maintenance
For Use With Battery Support
An Attachment
278 SEBP2462




ELECTRICAL AND STARTING SYSTEM

POS
o1
=01
o |

(z

NEG
148
T

NOTE ':"E)F Nﬁﬁ‘n%.rER aty PART NAME
11 9G4233 2|BATTERY
\\\\ (EACH INCLUDES)
7NOO60 6 VENT AS
. Y L ] —_ Y }
O 2 gf O
o )
a
(:> (0 (:> x
< :‘
— -
O — D O —
o an
o N 2%
O o O w
= =
S S
o
O ZEfOf Q.
- i T L4 - TS
TOP VIEW
C-457104 EP

1401

SEBP2462

9Y5704 BATTERY GP

12 Volt-Lmho 1230 CCA-184 Amp Hr
For Starting At Ambient Temp Above -30 Deg C (-22 Deg F)
Requires 9Y3529 Battery Support Gp On Stationary Base Units, An Attachment
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ELECTRICAL AND

STARTING SYSTEM

REGULATOR
HSG
-2 \
MOUNTING LOCATION FOR WATER
TEMPERATURE ALARM CONTACTOR
MOUNTING LOCATION FOR
OIL PRESSURE SWITCH
noTe [ | NUMBER |2TY PART NAME noTe 5| NOMBER |a™ PART NAME

1| 616652 iTSWITCH AS-PRESSURE (OIL)

IN7779 1 SOCKET

7N7780 2 PIN-CONNECTOR (BLADE)

IN7781 1 HOUSING-RECEPTACLE
2| 7E8342 1|SWITCH AS-TEMPERATURE

(WATER)

IN7779 1 SOCKET

7N7780 2 PIN-CONNECTOR (BLADE)

IN7781 9 HOUSING-RECEPTACLE
3| 301907 1|SEAL-D-RING (15.85MM ©D)
4] 3K0360 1|SEAL-O-RING (16.36MM ID)

R-585885 CP
1004327 CONTACTOR GP
An Attachment
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ELECTRICAL AND STARTING SYSTEM

REGULATOR

HSG X

2-1

4-3
—\
MOUNTING LOCATION FOR WATER
TEMPERATURE ALARM CONTACTOR
MOUNTING LOCATION FOR
OIL PRESSURE SWITCH
NOTE ';5; NE‘:IIRBER arty PART NAME NOTE T.Eor NSAAA';TER ary PART NAME

1 9X4276 T|SWITCH AS-PRESSURE (OIL)

TN7779 1 SOCKET

7N7780 2 PIN-CONNECTOR (BLADE)

TN7781 1 HOUSING-RECEPTACLE
2| 3U1907 1|SEAL-0-RING (15.85MM 0OD)
3| 3K0360 1|SEAL-O-RING (16.36MM ID)
4| 7E8343 1|SWITCH AS-TEMPERATURE

(WATER)

IN7779 1 SOCKET

7N7780 1 PIN-GCONNECTOR (BLADE)

IN7781 1 HOUSING-RECEPTACLE

R-585887 CP
1004328 CONTACTOR GP
An Attachment
SEBP2462 281




ELECTRICAL AND STARTING SYSTEM

~
1 .
\J 1 LEFT SIDE VIEW

Rer| PART

rRerl PART

NOTE |NO NUMBER QaTty PART NAME NOTE | NO NUMBER aTyY PART NAME
1] 7C4354 3|CLIP (25.4MM 1ID)
2| 454455 5|CLIP (31.75 MM ID)

F-607498 CP

1408

282

9Y7782 FASTENER GP-WIRING HARNESS
Part Of 9Y7780 Wiring Gp
An Attachment

SEBP2462




NOTE |'ngy NSQ%ER arv PART NAME NOTE gy NS:,,';ER oty PART NAME
i| 625388 LOCKNUT D 1] 6V5817 CONDUIT-FLEXIBLE
2| 152244 BOOT-CONDUIT 25.4MM (1.00IN)ID
19MM (.75IN)ID D 6V5818 CONDUIT-FLEXIBLE
152294 BOOT-CONDUIT 19.1MM (.75IN)ID
16MM (.63IN)ID D 6V5819 CONDUIT-FLEXIBLE
3] 5N9117 ADAPTER (1-11.5 THD) 12.7MM ( .50IN)ID
4| s5N9065 TEE 35MM (1.38IN)ID 12| 7N7781 HOUSING-RECEPTACLE
5SN9066 TEE 28.6MM (1.13IN)ID (2 PIN-1 SOCKET)
5| 5N9067 COLLAR 25.4MM(1.0IN) TO THE FOLLOWING WIRES
25.4MM(1.0IN) ARE AVAILABLE:
5N9068 COLLAR 25.4MM( 1.0IN) TO D 5P5675 WIRE (6 GA)
19. IMM( . 7SIN) D 5P5622 WIRE (10 GA)
5N9070 COLLAR 19.1MM(.75IN) TO D 5P5624 WIRE (14 GA)
19. {MM( . 75IN) D 5P5623 WIRE (16 GA)
5N907 1 COLLAR 19.1MM(.75IN) TO D 6V2369 WIRE (4 GA)
12.7MM( .50IN)
6| S5N9072 CLIP (LARGE) F 358888 MARKER-WIRE (NOS.1-1000)
5N9073 CLIP (SMALL)
7| 8L8413 STRAP-CABLE
8| 9G3695 PLUG-SEAL
9| 7N7779 SOCKET
10| 7N7780 PIN-CONNECTOR

D-ORDER BY THE METER
F-NOT SHOWN

C-463994 EP

1408 8Y7521 HARNESS GP-WIRING-PART 1 OF 2
Part Of 9Y7780 Wiring Gp
An Attachment
SEBP2462 283



ELECTRICAL AND STARTING SYSTEM

o
s

e
5

NOTE ':5;‘.: NS:IIF;ER aty PART NAME NOTE ':.E(; NS:A%ER ary PART NAME
[ 616505 HOUSING-RECEPTACLE 3 5P1475 TERMINAL
(14-18 GA) (14-16 GA/NO.8 SCREW)
2| 218050 TERMINAL (6 GA) 5P1476 TERMINAL
6.4MM( . 25IN)SCREW (14-16 GA/NO.10 SCREW)
21.8066 TERMINAL 5P1477 TERMINAL
(10 GA/ND. 10 SCREW) (10 GA/ND.8 SCREW)
218067 TERMINAL (10 GA) SP1478 TERMINAL
6.4MM( . 25IN)SCREW (10-12 GA/ND.10 SCREW)
208071 TERMINAL (10 GA) 5p2321 TERMINAL
12.7MM( .SIN)SCREW (14-16 GA/ND.6 SCREW)
208081 TERMINAL (14-16 GA) 4] 676506 TERMINAL (14-18 GA)
12.7MM(.5IN)SCREW
8G4344 TERMINAL (4 GA)
12.7MM( .5IN)SCREW
374684 TERMINAL AS (4 GA)
6.4MM( . 25IN)SCREW
5P3454 TERMINAL (4 GA)
7.93MM(.312IN)SCREW
7H1180 TERMINAL AS (6-8 GA)
7.93MM(.312IN)SCREW
218065 TERMINAL (10-12 GA)
4.17MM( . 164IN)ND.8 SCREW
218075 TERMINAL (14-16 GA)
4.17MM(. 164IN)NO.8 SCREW
C-541103 EP
1408 9Y7521 HARNESS GP-WIRING-PART 2 OF 2
Part Of 9Y7780 Wiring Gp
An Attachment
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ELECTRICAL AND STARTING SYSTEM

wote REF | hOMBER | arv PART NAME
1] 6V8368 2[NUT
N 2| 4B5324 2|WASHER
] 3| 3L8187 2/LOCKWASHER
4| 4B2043 2{NUT
5! 9B7233 2| LOCKWASHER
1 A
U
2
3 5 4
\ 1
I
0
VIEwW OF AREA A SECTION B-B

F-564316 EP

1051457 INDICATOR AS-VOLT
Part Of 9Y5733 Meter Gp-Volt
An Attachment
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ELECTRICAL AND STARTING SYSTEM

11-12-10

17

\

14
/

\o
°\

HEE

4 \ \
3/ ﬁ 5
19
NOTE '}.‘if NB:’!%ER aTty PART NAME NOTE ';E(; NSI\A/IgIER aTty PART NAME
1] 4w7S57 1|PLATE GP-IDENTIFICATION 17| 5L8546 T[STRIP-MARKER
2] 754338 4| SCREW-MACHINE 18| 9Y3658 1| JUNCTION BOX
(8-32X.75IN) 19| 610921 1|CONNECTOR
3[ 9M5520 4{SCREW-TAPPING 20| 958750 1INUT-FULL (1/4-20 THD)
4| 3NOBS5 1]COVER-BOX
5| 3E5519 1|PLUG AS-CONNECTOR
6| 7x1379 1|RELAY AS
7] 673644 1{CIRCUIT BREAKER AS (20
AMP)
6v8376 2 SCREW-MACHINE
(8-32X.25 IN)
9B7233 2 LOCKWASHER (NO.8)
8| 6T3642 1 CIR?UIT BREAKER AS (10
AMP
6V8376 2 SCREW-MACHINE
(8-32X.25 IN)
9B7233 2 LOCKWASHER (NO.8)
9| 3k6881 1| SCREW-MACHINE
M 10| 8T4127 2| SCREW-MACHINE
(M5X0. 8X20MM)
11 9F8125 2|LOCKWASHER (5.18MM 1D)
M 12| e6v8127 2{NUT
13} 1H3338 1|LOCKWASHER (6.64MM 1ID)
14] 5N5159 4] UUMPER-STRIP
15| 4D1260 1]STRIP-TERMINAL
16{ 7wW9551 2|D10DE AS

M-METRIC PART

F-607248 CP

7426

286

7EA887 JUNCTION BQOX GP
Part Of 1220443 & 7EA886 Shutoff Gp-Electrical

An Attachment

SEBP2462




ELECTRICAL AND STARTING SYSTEM

11-12-10 __

14
/

8
,/// —
4 }E% X\ \\
////// \\ a\\\ 7
3 %igigﬁifi\\ 20 2
19
note [ | NUMBER | o™ PART NAME vote 2| NOMSER |ary PART NAME
1 4W7957 {|PLATE GP-IDENTIFICATION 15| 4D1260 T[STRIP-TERMINAL
2| 754338 4{SCREW-MACHINE 16| 7W9551 2|DIODE AS
(8-32X.75IN) (EACH INCLUDES)
3| 9M5520 4|SCREW-TAPPING 451988 1 TERMINAL
4| 3NO855 1{COVER-BOX 5P1475 | TERMINAL (BLADE)
5| 958750 1[NUT-FULL (1/4-20 THD) D 6Vi614 TUBE-SHRINKABLE
6| 3E5239 1|RELAY AS 17| 5L8546 1{STRIP-MARKER
7| 673644 1{CIRCUIT BREAKER AS (20 18| 9Y3658 1[JUNCTION BOX
AMP) 19] 610921 1|CONNECTOR
6V8376 2 SCREW-MACHINE 20| 3E5519 1{PLUG AS-CONNECTOR
(8-32X.25 IN)
9B7233 2 LOCKWASHER (NO.8)
8| 673642 1 CIR?UIT BREAKER AS (10
AMP
6V8376 2 SCREW-MACHINE
(8-32X.25 IN)
9B7233 2 LOCKWASHER (NO.8)
9| 1H3338 1|LOCKWASHER (6.64MM ID)
M 10| 8T4127 2| SCREW-MACHINE
(M5X0.8X20MM)
11| 9F8125 2|LOCKWASHER (5.18MM ID)
M 12| 6v8127 2{NUT
13| 3K6881 1/ SCREW-MACHINE
14| 5N5159 4|JUMPER-STRIP

D-ORDER BY THE METER
M-METRIC PART

F-607361 CP

1426

SEBP2462

8Y3657 JUNCTION BOX GP
Part Of 1220445 & 9Y2109 Shutoff Gp-Electrical
An Attachment
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ELECTRICAL AND STARTING SYSTEM

T | J
L b R |

NOTE ':.%F NG:/I%ER Qaty PART NAME NOTE ':EOF NSQ%ER aTty PART NAME
B 1] 4B4281 1[WASHER
2| 3E7886 1[SENSOR AS-SPEED

B-USE AS REQUIRED

F-553442 EP

7462 7W3355 MAGNETIC PICKUP GP
Part Of 9Y1132,9Y1378, & 9Y7333 Tachometer
An Attachment
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ELECTRICAL AND STARTING SYSTEM

wore [REF| WFART R | arv PART NAME
V] 1] 966762 | T|METER AS-SERVICE
2| 612019 | 1|WIRE AS
208074 | 1|  TERMINAL
E 877875 WIRE (12CM)

6T6506 1 TERMINAL
676505 1 HOUSING-RECEPTACLE

INSTRUMENT PANEL

E-ORDER BY THE CENTIMETER
Y-SEPARATE ILLUSTRATION

F-540786 EP

7478 612016 METER GP-SERVICE
9G6762-Page 289
An Attachment

1 9W1490 KIT-SERVICE METER

1 6T7568 METER-SERVICE

1 778579 METER-SERVICE

462699 P

1480 9G6762 METER AS-SERVICE
Part Of 612016 Meter As
For Use With 12 Volt Or 24 Volt Electrical Systems
Field Replacement Order 9W1490-Page 290

3SEBP2462 289



ELECTRICAL AND STARTING SYSTEM

1 8T0O701 FILM
1 9G6762 METER AS-SERVICE

525778 P
7478 9W1490 KIT-SERVICE METER
Field Replacement For 9G6762-Page 289
-= 6 wote [ReF | hORIBER | atv PART NAME
- O 7 M1 1] 874908 | 2[BOLT
B = HM 2| 814197 | 2|BOLT
| ] ( o8 3| 7xo0338 | 1|goLT
HE — 2| 874223 | 2|WASHER-HARD
L 5| 7C1356 | 1|BRACKET
6| 92700 | 1{SPACER
7| 610083 | 1|STRAP
I 8| 874121 | 1|WASHER
M | o] 8Ts00s | 1|BOLT
ALTERNATOR I | ’ 10{ 951240 | 1|NUT AS
1Fo748 | 1|  NUT
11] 8T4224 |  4|lwASHER-HARD

RIGHT SIDE VIEW M-METRIC PART

F-524109 EP

1405 610084 MOUNTING GP-ALTERNATOR
An Attachment
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ELECTRICAL AND STARTING SYSTEM

N

ALTERNATOR

213

1-13

SIDE VIEW OF ENGINE FRONT VIEW OF ENGINE

rRer| PART er{ PART

NOTE [No | NUMBER | @TY PART NAME NOTE ':qo NUMBER |QTY PART NAME
M 1| 874908 2[BOLT
M 2| 8T4197 2|BOLT
3| 7X0338 1|BOLT
4] 874223 2{WASHER-HARD
5/ 7C1356 1|BRACKET
6] 7C1357 1|STRAP
M 7| 8T4185 1[BOLT
8| 8T4121 1|WASHER
9| 8L5423 1|SPACER
10| 878917 1]BOLT
111012960 1|BRACKET
12| 951240 1|NUT AS
1FO748 1 NUT
13| 8T4224 4 (WASHER-HARD

M-METRIC PART

R-564984 EP

1405 9Y3946 MOUNTING GP-ALTERNATOR
An Attachment

SEBP2462 291



ELECTRICAL AND STARTING SYSTEM

4-11-10 7 4-9-8

N T~

cYL
HEAD
L
FRONT VIEW OF ENGINE
note [va | NOMBER |am PART NAME Note i3 | NOMBER |aTv PART NAME
1] 7wW8807 1|BRACKET
M | 2 8T7s47 | 2|eoLT
M 3] 8T4197 2|BOLT
4 8T4121 6| WASHER
5| 9vo083 | 1|SPACER
M | e srai7s | 1|eoLT
7] 7C0484 1| STRAP
M | 8| sTeaes | 1lBOLT
o| 7k3215 | 2|Boss
M {10| 874186 | 1|BOLT
M 11] 8T4133 1|NUT
12| 8T4224 4 {WASHER-HARD

M-METRIC PART

C-488708 EP

1405 9Y5371 MOUNTING GP-ALTERNATOR
For Use With Alternator With 50.7 Pivot Spool Length,10 MM (.39IN) Pivot
Bolt Diameter & Either 167.6 Or 183 Swing Radius
An Attachment

292 SEBP2462



ELECTRICAL AND STARTING SYSTEM

T

()

— ENCLOSURE 1 ,
O
N i 2
| 3 Iy
|
N / <] N
/\ |
_/
| FLYWHEEL
B HOUSING ‘
N rL////// I
1
SN
J |
Lo !
|
C J 4
g :
1 g ®
' INC VIEW OF AREA A
| b
— d
LﬂT___ e e b
IR
hE in i
Ill ||| 1
L Ll
LEFT SIDE VIEW
wote [va| NUMBER |a™ PART NAME wote [va | NOMSER |aTv PART NAME
1| 9M1974 4]WASHER-HARD (2MM THK)
M 2| 6vs5217 2|BOLT (M8X1.25X20MM)
M 3 5P7970 2|NUT (M8X1.25 THD)
Y 4] 7E4887 1]JUNCTION BOX GP

M-METRIC PART
Y-SEPARATE ILLUSTRATION

F-607471 CP

SEBP2462

1220443 SHUTOFF GP-ELECTRICAL
7E4887-Page 286

An Attachment
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ELECTRICAL AND STARTING SYSTEM

-]

— - ENCLOSURE

| FLYWHEEL
G HOUSING

A ° ° VIEW OF AREA A
D
e
Ly °
— e )

LEFT SIDE VIEW

rer| PART Rer! PART

NOTE | NO NUMBER arty PART NAME NOTE |noO NUMBER QTy PART NAME
M 1| 9M1974 4|WASHER-HARD (2MM THK)

M 2] 6v5217 2|BOLT (M8X1.25X20MM)

M 3] 5P7970 2iNUT (M8X1.25 THD)

Y 4] 9Y3657 1JJUNCTION BOX GP

M-METRIC PART
Y-SEPARATE ILLUSTRATION

F-607598 CP

1220445 SHUTOFF GP-ELECTRICAL
9Y3657-Page 287
An Attachment
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ELECTRICAL AND STARTING SYSTEM

CYL BLOCK

|NOTE ';,EJ N{’,ﬁf&n QTy PART NAME

. Y 1] 7E4887 | 1|JUNCTION BOX GP
’ 1 M 2| 814138 [ 2(BOLT
: 3| 874205 | 4|WASHER-HARD
Fovaine ! 4-3-2 M 4| scago0 | 2|NUT
5| 7E3542 [ 1|STRAP
M 6| 8T7338 | 2{BOLT
8T4122 | 2|WASHER

° &

i M-METRIC PART
| Y-SEPARATE ILLUSTRATION

R-4

82179 EP

7418

SEBP2462

7E4886 SHUTOFF GP-ELECTRICAL
12 Volt
7E4887-Page 286
An Attachment

285




ELECTRICAL AND STARTING SYSTEM

6

NOTE ':%; NB%ER aty PART NAME
Y 1] 9Y3657 1JJUNCTION BOX GP
Im 2| 8714138 | 2|BOLT
4-3-0 3| 8T4205 4|WASHER-HARD
M 4| 5C2890 2|NUT
5| 7E3542 1]STRAP
6| 877338 2|BOLT
| 874122 2|WASHER

G
o
\

|

- LEFT SIDE VIEW —

M-METRIC PART

Y-SEPARATE ILLUSTRATION

C-488651 EP

7426

296

9Y2109 SHUTOFF GP-ELECTRICAL

9Y3657-Page 287
For Use With Junction Box

An Attachment

SEBP2462




ELECTRICAL AND STARTING SYSTEM

REF

note [eF | NOARER | o PART NAME
C 1] 8C3663 1|SOLENDID AS-MAGNETIC
6v8377 2 NUT (8-32 THD)
9B7233 2 LOCKWASHER
6v8378 1 NUT (10-32 THD)
4B4274 1 WASHER
2| 4k 1388 1]|SEAL-0-RING

C-CHANGE FROM PREVIOUS TYPE

F-531440 EP

1259 7CA028 SOLENOID GP-SHUTOFF

24 Volt

For Use With 24 Volt Latching Type Shutoff

An Attachment

REF

wore [F| h\OARER | arv PART NAME
C 1] 8C3662 T[SOLENGID AS
21 6v8377 2 NUT (8-32 THD)
3] 9B7233 2 LOCKWASHER
4| ev8378 1 NUT (10-32 THD)
5| 4B4274 1 WASHER
6] 4k1388 1|SEAL-0-RING

C-CHANGE FROM PREVIOUS TYPE

F-547262 EP

1259 7C7695 SOLENOID GP-SHUTOFF

12 Volt

For Use With 12 Volt Latching Type Shutoff

An Attachment
SEBP2462
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ELECTRICAL AND STARTING SYSTEM

nore [REF| W RARER | arv PART NAME
4K 1388 SEAL-G-RING

—

3E0268 SOLENOID AS

1
2 1
3| 6v8377 2 NUT
4] 9B7233 2 LOCKWASHER

LEFT SIDE VIEW

R-502935 EP
1259 7C9458 SOLENOID GP-SHUTOFF
24 Volt
Energized To Run
An Attachment
wore [REF| NDARER | arv PART NAME
— M R ISee T T{SEAT=0-RING
C 2| 9x5302 | 1|SOLENOID AS
! = 3| 6v8377 | 2| NUT
rf____ B : 4] 987233 | 2|  LOCKWASHER
( ? . - -
rfﬁj J GOVERNOR t%:.._
r i
— 1o
Donn — —" ;
] L ] J; .
O
I 2 3-4
LEFT SIDE VIEW
R-512641 EP
1259 9Y0545 SOLENQID GP-SHUTOFF
12 Vo1t
Energized To Run
An Attachment
SEBP2462
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ELECTRICAL AND STARTING SYSTEM

e A NN = o aa Nt s Nt s o s o

2L8078
2L 8081
2V1713
6N9995
373453
379493
5P1476
847844
5P2948
3K0360
5P5391
7NO140
7N2059
TIN7779
TIN7780
7N9738
8C3569
8N3536

TERMINAL

TERMINAL
TAG-STARTING AID
ATOMIZER AS-ETHER
SWITCH AS-AID
VALVE AS-START
TERMINAL -SPADE
FITTING-ADAPTER
CONNECTOR-TUBE
SEAL-0-RING
FILM-INSTRUCTION
TUBE AS-COIL
CLAMP AS
SOCKET-CONNECTOR
PIN-CONNECTOR
HOUSING

SWITCH AS -TEMPERTURE
TUBE-STEEL

541923 P

1456

7E4860 STARTING AID GP-ETHER
12 Volt, Spray Atomizer
An Attachment

-, DN kb e Nk N b s

6N9995
2L8078
8J7844
3K0360
2L8081
2V1713
373453
5P 1476
5p2984
5P5391
7NO140
7N2059
TIN7779
7N7780
7N9738
8C3569
8N3536
9G4365

ATOMIZER AS-ETHER
TERMINAL
FITTING-ADAPTER
SEAL-O-RING
TERMINAL
TAG-STARTING AID
SWITCH AS-AID
TERMINAL -SPADE
CONNECTOR-TUBE
FILM-INSTRUCTIONS
TUBE AS-COIL
CLAMP AS
SOCKET-CONNECTOR
PIN-CONNECTOR
HOUSING

SWITCH AS-TEMPATURE
TUBE-STEEL

VALVE AS-START

541927 P

1456

SEBP2462

7E4861 STARTING AID GP-ETHER
24 Volt, Spray Atomizer
An Attachment

299




ELECTRICAL AND STARTING SYSTEM

PAGE
1 6V5720 STARTING MOTOR GP-ELECTRIC.............. 312
1 1068557 STARTING MOTOR GP-ELECTRIC.............. 301
565245 P
1453 1047040 STARTING MOTOR GP-ELECTRIC

24 Volt
Part Of 1083858 Starting Motor
Field Replacement Order 1068558-Page 302, An Attachment

300 SEBP2462



ELECTRICAL AND STARTING SYSTEM

VIEW A-A
3
NN

wote e | NOMOER |y PART NAME NoTE [ver | NOMDER |@TY PART NAME
M 1] 8T4244 3INUT

2| 7X0562 3|{WASHER-HARD
M 3] 874133 1{NUT
M 4] 9X2036 2|SCREW-PAN HEAD

5 8F1434 1 LOCKWASHER

6| 870328 1 |WASHER-HARD

7] 874121 1 |WASHER

M-METRIC PART

F-564687 EP

1453

SEBP2462

1068557 STARTING MOTOR GP-ELECTRIC

24 Voit

Part Of 1047040 & 1068558 Starting Motor

An Attachment

301



ELECTRICAL AND STARTING SYSTEM

PAGE
1 1068557 STARTING MOTOR GP-ELECTRIC.............. 301
1 1068559 STARTING MOTOR GP-ELECTRIC.............. 303
561501 P
1453 1068558 STARTING MOTOR GP-ELECTRIC*R

24 Volt
Field Replacement For 1047040-Page 300 & 8C4774-Page 319

302 SEBP2462



ELECTRICAL AND STARTING SYSTEM

38 | 2 26 57

‘QD»»

:
o7 § _‘

49 |6 52 56

R-561533 EP

1453 1068559 STARTING MOTOR GP-ELECTRIC
24 Volt
Part Of 1068558 Starting Motor

SEBP2462 303



ELECTRICAL AND

STARTING SYSTEM

REF

PART

REF

PART

NOTE |nNO NUMBER aTty PART NAME NOTE (NO NUMBER Qarty PART NAME
1] 3E7859 1|{SOLENOID AS THE FOLLOWING REPAIR
2{ 557349 4 (BOLT KITS ARE AVAILABLE:
3| 6v8188 4|NUT 3E7860 1|KIT-BUSHING
4] 4m1828 1|RETAINER-SPRING (INCL PARTS MARKED J)
J 5| 369821 1 |WASHER 9X4825 1[KIT-BRUSH
6| 773269 11B0O0T (INCL PARTS MARKED L)
71 773270 1{PLUNGER AS 3E7861 1IKIT-LEVER
8| 9M7609 1{SPRING (INCL PARTS MARKED P)
9] 4M1827 1|RETAINER-SPRING 879884 1{KIT-INSULATOR
10 1029863 1|TERMINAL AS (INCL PARTS MARKED N)
11 4M1831 1|PLUG-LEVER HOUSING
JLP [ 12 7L2894 1{GASKET
13] 7X1952 1|/HOUSING AS
14] 3E7858 1|HOUSING AS
15| 3E7857 1|DRIVE AS-STARTING MOTOR
16| 369823 SIBOLT
17] 7X3373 6{BOLT
18] 3FO0379 8|SCREW-POLE SHOE
19| 3E7855 1|ARMATURE AS
20| 7X1950 4[{SHOE-POLE
21| 3E7852 1|COIL-STARTING MOTOR
2211067149 1|HOUSING AS
23| 9X4821 1]PLATE AS
JZ 24 1]SPACER
4 25 1|RING
26| 874205 4 | WASHER-HARD
27| 870328 2|WASHER~HARD
28] 4B2049 2|NUT
29| 8F1434 1| LOCKWASHER
30, 2H3429 1{RING-RETAINING
Lz 31 4|SCREW
JZ 32 1|RETAINER
PZ 33 1|LEVER AS
34| 3E7853 1ITERMINAL-STARTING MOTOR
Pz 35 1{SHAFT AS
JZ 36 1{RING
Jz 37 1|WASHER
38| 7X0562 4 |WASHER-HARD
39| 773454 1] INSULATOR
40/ 773451 1] INSULATOR-TERMINAL
41| 878569 1} INSULATOR-TERMINAL
42| 9X4271 1| CONNECTOR
JLZ |43 1{0-RING
LZ (44 4|SCREW
LZ 45 4 ]SCREW AS
LZ 46 4|BRUSH
LZ 47 4|SPRING
JZ (48 2 {BUSHING
JZ |49 1]BUSHING
JZ |50 3|PLUG
JZ 51 3|CUP
JZ 52 1|WASHER
PJZ {53 1INUT
PZ 54 1]SEAL
PJZ |55 1]0-RING
JPZ |56 1|0-RING
JZ 57 1|{0-RING
Z 58 1|/HOUSING
P2 59 1|RETAINER
60| 9X4824 1|COVER-STARTING MOTOR
NZ 61 3|INSULATOR
NZ 1|BUSHING

Z-NOT SERVICED SEPARATELY

583570 EP
1453 1068558 STARTING MOTOR GP-ELECTRIC
24 Volt
Part Of 1068558 Starting Motor
304

SEBP2462




ELECTRICAL AND STARTING SYSTEM

s/

4

GP-ELECTRIC

note [ief | hDARER | arv PART NAME
M| 1[1087808 | 3|BOLT
2| 6v5839 | 3|WASHER
3| 3K3257 1|GASKET
4] 9Y8241 1{WIRE AS
2 m | 5| 8T4200| 1|BOLT
6| 8T4224 | 1|WASHER-HARD
Y 7] 6v4212 1[STARTING MOTOR

M-METRIC PART

Y-SEPARATE ILLUSTRATION

F-575864 EP
1453 1083857 STARTING MOTOR GP-ELECTRIC
12 Volt
6vV4212-Page 310
An Attachment
SEBP2462

305




ELECTRICAL AND STARTING SYSTEM

REAR FACE
OF CYLINDER |

BLOCK \\\\\J 7

T0 BLOCK
I i )

—

//’///
LA
|
’l_‘i‘l‘r]‘
—

]
|
S/ 1=2

3 RIGHT SIDE VIEW *

NoTE s | NUMBER | o™ PART NAME noTE [vo | NUMBER | T PART NAME
M 1141087808 31BOLT
ol 6v5839 | 3|WASHER
3] 3K3257 1| GASKET
4] 9Y8241 1(WIRE AS
M 5 874200 1|80OLT
6| 874224 | 1|WASHER-HARD
v 711047080 | 1|STARTING MOTOR

GP-ELECTRIC

M-METRIC PART
Y-SEPARATE ILLUSTRATION

F-568195 EP

1453 1083858 STARTING MOTOR GP-ELECTRIC
24 Volt
1047040-Page 300
An Attachment

306 SEBP2462



ELECTRICAL AND STARTING SYSTEM

2l 24

55 32

CNEwrS e 37%)
N g

R-561250 EP

1453 3E1944 STARTING MOTOR GP-ELECTRIC
24 Volt
Part Of 8C4774 Starting Motor
An Attachment
SEBP2462 307




ELECTRICAL AND STARTING SYSTEM

note [ | NOMSER [aTy PART NAME vote [No | niMBER |QTY PART NAME
T ox4823 | T|SOLENOID AS THE FOLLOWING REPAIR
ol 557349 | alBoLT KITS ARE AVAILABLE:
3l evetss | 2|NUT 9x4270 | 1|KIT-BUSHING
a| am1828 | 1|RETAINER-SPRING (INCL PARTS MARKED J)
J | 5| 369821 | 1|WASHER 9x4825 | 1{KIT-BRUSH
6| 773269 | 1|BoOT (INCL PARTS MARKED L)
7t 713270 1]PLUNGER AS 7X1958 1|KIT-LEVER
8| 9M7609 1|SPRING (INCL PARTS MARKED P)
9] 4M1827 1|RETAINER-SPRING
10| 8C5639 | 1|TERMINAL
11 4M1831 | 1|PLUG-LEVER HOUSING
JLP | 12| 7L2894 | 1]GASKET
13| 7x1952 | 1|HOUSING AS
14 7X1954 | 1|HOUSING AS-DRIVE
15| 7X1953 | 1|DRIVE AS-MOTOR
16| 369823 S5IBOLT
17] 7X3373 6|BOLT
18| 3F0379 | 7|SCREW-POLE SHOE
19| 7x1951 | 1|ARMATURE AS
20| 7X1950 | 4|SHOE-POLE
21| ox4822 | 1|cOIL AS
22| 9X4253 | 1|HOUSING AS
23| oxa821 | 1|PLATE s
Jz |24 1|SPACER
Pz |25 1{SEAL
26| 8T4205 4 |WASHER-HARD
27 870328 1|{WASHER-HARD
28| 482049 | 1[NUT
29| 8F 1434 1|LOCKWASHER
30| 2H3429 | 1|RING-RETAINING
31| 952542 4|SCREW-TAPPING
Jz |32 1 |RETAINER-SEAL
Pz |33 1{LEVER AS
JZ 34 1]STOP
Pz |35 1|LEVER AS
JZ 36 1IRING
JZ 37 1|WASHER
38| 7X0562 3{WASHER-HARD
39| 773454 1[INSULATOR
40| 773451 1JINSULATOR-TERMINAL
41 878569 1] INSULATOR-TERMINAL
42| 9x4271 | 1|CONNECTOR
PLZ |43 1[0-RING
LZ 44 41SCREW
PLZ |45 4|SCREW AS
L2 46 4{BRUSH
LZ 47 4[SPRING
Jz |48 2 |BUSHING
JZ 49 1{BUSHING
Jz |so 3lpLUG
9z |51 3lcup
JZ 52 1|WASHER
PJZ |53 1INUT
Pz |54 1]sEAL
PUZ |55 1|0-RING
JPZ |56 1{0-RING
J2 57 1]0-RING
Z 58 11HOUSING
PZ 59 1|RETAINER
60| 3H3680 1INUT ~JAM
61 3E7853 1ITERMINAL-STARTING MOTOR

Z-NOT SERVICED SEPARATELY

561195 EP
1453 3E1944 STARTING MOTOR GP-ELECTRIC
24 Voit
Part Of 8C4774 Starting Motor
An Attachment
308 SEBP2462




18
20
16
FLYWHEEL 17
HOUSING
15
— =
i
YU -
t::E_

S

14 —
1213 1
21
wote [ver| NhaaT o Loy PART NAME note [va| NOMBER |aTv PART NAME
11 9X1270 1ICASE AS-STARTING MOTOR THE FOLLOWING REPAIR
21 9X1276 1|FRAME-STARTER KITS ARE AVAILABLE:
3] 9X1278 1{BOOT g9x0295 1IKIT-TERMINAL
a| 9x2036 | 1|SCREW-PAN HEAD (INCL. NUTS, WASHERS
5| 8F 1434 11 LOCKWASHER BUSHINGS, SEALS,
m | o sTa2as | 2{nUT PLATES & TERMINALS)
M 7| 8T4133 1|NUT
8T4121 1|WASHER 9Xx1285 1}KIT-BRUSH
8| 7x0562 | 2|WASHER-HARD (INCL. BRUSHES &
of 8C9778 | 1|PLUNGER AS SCREWS )
10| 9x1277 | 1|COVER 9x1284 | 1|KIT-STARTING MOTOR SEAL
11| 36497 | 1|SWITCH AS (STARTER) (INCL. SEALS &
12] 8J4455 1|BALL GASKET)
13] 776090 1|ISPRING a9x1283 1IKIT-HARDWARE
14| 9x1272 | 1|DRIVE AS-STARTING MOTOR (INCL. BOLTS, SCREWS
15| 9X1273 | 1|HOUSING-STARTING MOTOR NUT, WASHER &
16| 9X1275 | 1|HOLDER AS-BRUSH LOCKWASHERS )
17 776087 | 1|wWASHER 9x1282 | 1|KIT-STARTING MOTOR GEAR
18 9x1271 | 1|ARMATURE AS (INCL. PINIONS.
19| 2P8104 | 1|BEARING ROLLERS & RETAINERS)
20| 8L4070 | 1|BALL BEARING
21| 365154 | 1|BUSHING-STARTING MOTOR
22| 3E5153 1{|COVER-STARTING MOTOR

M-METRIC PART

R-519983 EP

1453

SEBP2462

3E5382 STARTING MOTOR GP-ELECTRIC
12 Volt

Part Of 7W8759 Starting Motor

An Attachment

309




ELECTRICAL AND STARTING SYSTEM

7

@))»»

— end

I7 80 51

R-5747%9 EP

1453 6V4212 STARTING MOTOR GP-ELECTRIC
12 Volt
Part Of 1083857 Starting Motor
Field Replacement For 7X53887-Page 317.01
310 An Attachment

SEBP2462




ELECTRICAL AND

STARTING SYSTEM

NoTE [ | NDMSER |aTv PART NAME NoTe s | NUMBER | @™ PART NAME
i 9X4250 | T|SOLENOID AS THE FOLLOWING REPAIR
2| 557349 | sleolT KITS ARE AVAILABLE:
3l evaiss | 3|NUT 9x4270 | 1|KIT-BUSHING
4 4M1828 1|RETAINER-SPRING (INCL PARTS MARKED J)

J 5| 369821 | 1|WASHER 9x4251 | 1|KIT-BRUSH
6| 773260 | 1|BoOT (INCL PARTS MARKED L)
71 773270 1)PLUNGER AS 7X1958 1IKIT-LEVER
8] 9M760% 1{SPRING (INCL PARTS MARKED P)
of aM1827 | 1|RETAINER-SPRING 879884 | 1|KIT-INSULATOR

1011029863 | 1|TERMINAL AS (INCL PARTS MARKED N)

11 aM1831 | 1|PLUG-LEVER HOUSING
0P |12] 7L2894 | 1|GAskeT

13| 7x1952 | 1|HOUSING AS

12| 7X1954 | 1|HOUSING AS-DRIVE

15| 7x1953 | 1|DRIVE AS-MOTOR

16| 369823 | 5|BOLT

17} 7X3373 6BOLT

18| 3F0379 | 8|SCREW-POLE SHOE

19| 9x4249 | 1|ARMATURE AS

20| 7x1950 | 4|SHOE-POLE

21| ox4248 | 1|COIL-STARTING MOTOR

2211067149 1|HOUSING AS

23| 9x4252 | 1|PLATE AS-STARTING MOTOR
Jz |24 1| SPACER
9Pz | 25 1|sToP

26| 874205 | 5|WASHER-HARD

27| 870328 2{WASHER-HARD

28| 482048 | 2|NUT

20| 8F1434 | 1|LOCKWASHER

30| 2H3429 | 1|RING-RETAINING

gz |31 a|wick

Jz |32 1|SEAL

Pz |33 1|LEVER AS

34| 9x4824 | 1|COVER-STARTING MOTOR

Pz |35 1|SHAFT AS

JZ 36 1|{RING

9z |37 1| WASHER

38| 7x0562 | 3|WASHER-HARD

39| 773454 | 1|INSULATOR

20| 773451 | 1|INSULATOR-TERMINAL
41] 878569 1| INSULATOR-TERMINAL
42 9X4271 1]CONNECTOR

pLZ |43 1{0-RING

Lz |44 4|SCREW AS

gLz |45 4|3CREW AS

LZ 46 4 BRUSH

(z |47 4|SPRING

Jz |as8 2|BUSHING

gz a9 1|BUSHING

Jz |so 2{PLUG

9z |51 3|cup

JZ 52 1|WASHER

JPZ |53 1{NUT

NZ 54 3|/ INSULATOR

NZ 1 |BUSHING

PJZ | 55 1|0-RING

JPZ |56 1]0-RING

gz |57 1{0-RING

A 58, 1{HOUSING

Pz |39 1{RING

Z-NOT SERVICED SEPARATELY

1453 6V4212 STARTING MOTOR GP-ELECTRIC

12 VoIt

Part Of 1083857 Starting Motor

Field Replacement For 7X5987-Page 317.01
An Attachment

SEBP2462




ELECTRICAL AND STARTING SYSTEM

21-20
9 17 E -8B
A~ NG
fitala [Er* \
g
1 | 34
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< ] % —_| 10
AL> 18 \ 30 \ T . <_| B
24 0505 19 3
1-12
N

1N-12-23-4

VIEW A-A VIEwW B-B

F-568205 EP

1453 6V5720 STARTING MOTOR GP-ELECTRIC
24 Vot
Part Of 1047040 Starting Motor
An Attachment

312 SEBP2462




ELECTRICAL AND STARTING SYSTEM

NOTE ':E)F NGQI%TER aTy PART NAME NOTE ';%F NSGEER aty PART NAME
1} 4M1828 1|RETAINER-SPRING
2| 369821 1|WASHER
‘3] 773269 1|B0OT
4| 879884 11KIT-INSULATOR
5] 9M7609 1| SPRING
6] 4M1827 1|RETAINER-SPRING
7| 4M1831 1{PLUG-LEVER HOUSING
8] 7L2894 1{GASKET
9] 9x4824 1|COVER-STARTING MOTOR
10} 7X1953 1|DRIVE AS-MOTOR
11] 7X0562 4]WASHER-HARD
12{ 6v8i88 4 NUT
13| 4B2049 2[NUT
14} 870328 2 |WASHER-HARD
15| 8F1434 1{LOCKWASHER
16] 2H3429 1|RING-RETAINING
17| 9X4823 1]SOLENOID AS
18] 9X4821 1{PLATE AS
19| 7X1951 1|ARMATURE AS
20| 557349 41BOLT
21| 8T4205 4|WASHER-HARD
22| 3E7853 1| TERMINAL-STARTING MOTOR
23{ 1029863 1] TERMINAL AS
2411067149 1JHOUSING AS
25| 9X4822 1|COIL AS
26} 773454 1| INSULATOR
27| 9X4271 1|CONNECTOR
28] 878569 1] INSULATOR-TERMINAL
29} 773451 1} INSULATOR-TERMINAL
30, 7X1950 4|SHOE-POLE
31| 3F0379 8|SCREW-POLE SHOE
32| 7X1952 1|HOUSING AS
33| 369823 5|BOLT
34| 7X1954 1|HOUSING AS-DRIVE
35| 7X3373 6|BOLT
36| 7173270 1| PLUNGER AS
7X1958 1|KIT-LEVER
(INCL. LEVER,
SEALS, & RETAINER)
9X4270 1|KIT-BUSHING
(INCL. BUSHINGS,
SEALS, O0O-RINGS, cupP,
SPACER, STOP, PLUG)
9X4825 1{KIT-BRUSH
(INCL. BRUSHES)
568206 EP
453 6V5720 STARTING MOTOR GP-ELECTRIC
24 Volt
Part Of 1047040 Starting Motor
An Attachment
\EBP2462

313




ELECTRICAL AND STARTING SYSTEM

R-574592 EP

1453 6V5821 STARTING MOTOR GP-ELECTRIC*R
24 Volt
Field Replacement For 9X4507-Page 320

314 SEBP2462



ELECTRICAL AND

STARTING SYSTEM

NOTE ﬁf NS:IIRBER Qary PART NAME NOTE '}.EOF NSICIFB‘ER oty PART NAME
1] 557349 4]1BOLT THE FOLLOWING REPAIR
2| 9X4824 1|COVER-STARTING MOTOR KITS ARE AVAILABLE:
3] 2H3429 2IRING-RETAINING 8C3655 1|KIT-BRUSH
4] 4B2049 3[NUT (INCL. PARTS MARKED J)
5 8F1434 2 LOCKWASHER 773267 1{KIT-BUSHING
6| 773271 1] CONNECTOR (INCL. PARTS MARKED P)
7| 8T4205 4 WASHER-HARD 773268 1|KIT-LEVER
8| 369823 S5|BOLT (INCL. PARTS MARKED N)
9 7T3277 1{COIL AS-FIELD 8T9884 1|KIT-INSULATOR

10| 3F0379 8| SCREW-POLE SHOE (INCL. PARTS MARKED L)
11} 773276 1]ARMATURE AS

12| 8H1141 4|SHOE~-POLE

13| 773454 1] INSULATOR

14} 773279 1|HOUSING AS

15} 773278 1|HOLDER AS-BRUSH

16| 373422 1|WIRE AS

17| 878566 1| TERMINAL AS

NP 18| 7L2894 1|GASKET

19| 6v8188 4 INUT

20} 7X0562 4 |WASHER-HARD

21 870328 3|WASHER-HARD

22| 773451 1| INSULATOR-TERMINAL
23| 878569 1{ INSULATOR-TERMINAL
24 9X9511 1|SOLENOID AS

25| 369821 1]WASHER

26| 773269 1{BOOT

27| 773270 1|PLUNGER AS

28| 9M7609 1] SPRING

29| 4M1828 1|RETAINER-SPRING
30, 4M1827 1|RETAINER-SPRING

31 4M1831 1|PLUG-LEVER HOUSING
32| 773973 1/HOUSING AS-LEVER
33| 9X98510 1|HOUSING AS

34] 7X3373 6{BOLT

35| 6N3827 1|DRIVE AS-MOTOR

4 36 1HOUSING

Jz |37 4|SPRING

Jz 38 41BRUSH

Jz 39 4| SCREW

JPZ | 40| 6|SCREW AS.

JPZ | 41 1{SEAL (O-RING)

LZ 42 3| INSULATOR

Lz 1|BUSHING

NZ 43 1|LEVER AS.

NA 44 1}LEVER AS.

NPZ [ 45 1{NUT

NPZ |46 1|SEAL (D-RING)

PZ 47 1|SEAL (O-RING)

NZ 48 1{RETAINER

Pz 49 1]GASKET (WASHER)

Pz 50| 11BUSHING

Pz |51 2|cuP (PLUG)

Pz 52| 9F2247 1|PLUG

PZ 53 1|PLUG

P2 54| 9F2547 1IWICK

PZ 55 1|PLUG

PZ 56) 1|BUSHING

PZ 57 1|WASHER

NZ 58 1|SEAL (O-RING)

NZ 59 1{SEAL (O-RING)

PZ 60 1|RETAINER(SEAL)

PZ 61 1} SPACER

Pz 62 1|BUSHING

A-NOT PART OF THIS GROUP
Z-NOT SERVICED SEPARATELY

574593 EP
1453 6V5821 STARTING MOTOR GP-ELECTRIC#*R
24 Voit
Field Replacement For 9X4507-Page 320
SEBP2462 315




ELECTRICAL AND STARTING SYSTEM

REAR FACE/ 7

OF BLOCK |
':/

B

{ |
\ |
TN 1-2
E 3 -

RIGHT SIDE VIEW

nore [REF NOAMRER | ot PART NAME
W1 1]1087808 | 3|BOLT
2| 6v5839 | 3|{WASHER
3| 3k3257 | 1|GASKET
B | 4| ovg241| 1|WIRE AS
m | 5| sTa200| 1leoLT
6| 874224 | 1|WASHER-HARD
YR | 7| 8c4774 | 1|STARTING MOTOR

GP-ELECTRIC

B-USE AS REQUIRED
M-METRIC PART
R-REMFG PART MAY BE AVAILABLE

Y-SEPARATE ILLUSTRATION F-580328 EP
1453 7C0747 STARTING MOTOR GP-ELECTRIC
24 Volt
8C4774-Page 319
An Attachment
wore [REF| WPARER | arv PART NAME
REAR FACE M ] 1]1087808 | 3[BOLT (M10X71.5X35MM)
OF BLOCK 2| 6vV5839 | 3|{WASHER (2.5MM THK)
3| 3k3257 | 1|GASKET
4| 9v8241 | 1|WIRE AS
m | s| 814200 | 1|BOLT (M8X1.25X16MM)
6| 874224 | 1|WASHER-HARD (2MM THK)
v | 7{ 9x4507 | 1|STARTING MOTOR
GP-ELECTRIC
ar———i 6-5
o=
@
1-2
4

RIGHT SIDE VIEW

M-METRIC PART
Y-SEPARATE ILLUSTRATION

F-607499 CP

1453

316

7E5979 STARTING MOTOR GP-ELECTRIC

9Xx4507-Page 320
An Attachment

SEBP2462




ELECTRICAL AND STARTING SYSTEM

REAR FACE OF

CyL BLOCK \j

3 1-2 6-5

RIGHT SIDE VIEW

=1

NOTE ':,EJ NG&RBTER QaTy PART NAME
7] 111087808 3/BOLT
2| 6vV5839 3IWASHER (2.5MM THK)
3] 3K3257 1]GASKET
4| 9Y8241 1{WIRE AS
M 5| 874200 1{BOLT (M8X1.25X16MM)
6] 874224 1|WASHER-HARD (2MM THK)
Y 7| 7X5987 1{STARTING MOTOR

GP-ELECTRIC

M-METRIC PART

Y-SEPARATE ILLUSTRATION

F-601616 CP

1453

7E3561 STARTING MOTOR GP-ELECTRIC

7X5987-Page 317.01
An Attachment

-

—

FLYWHEEL :

HOUSING

| i

] 1

] /

/ @
i

vi

wore [} | nOMBER | orv

PART NAME

cy

1] 3E5382

211087808
3| 6v5839
4| 3K3257
5| 9Y8241
6| 874200
874224

-y

STARTING MOTOR
GP-ELECTRIC

BOLT (M10X1.5X35MM)
WASHER (2.5MM THK)
GASKET

WIRE AS

BOLT (M8X1.25X16MM)
WASHER-HARD (2MM THK)

g W

4
3-2
RIGHT SIDE VIEW

C-CHANGE FROM PREVIOUS TYPE

M-METRIC PART

Y-SEPARATE ILLUSTRATION

R-606360 CP

453 7W8759 STARTING MOTOR GP-ELECTRIC

‘EBP2462

3E5382-Page 309
An Attachment

317




ELECTRICAL AND STARTING SYSTEM

B:;b 57 7 Ji 6 ;L)‘;il'él)jo
~\
gm O »0O@D O

33 15 34 36 14 I7 50 5i

o7 I

’ 49 16 52 56

j
1

R-575862 EP

1453 7X5987 STARTING MOTOR GP-ELECTRIC
12 Volt
Part Of 7E3561 Starting Motor
Field Replacement Order 6V4212-Page 310

317.01 An Attachment SEBP2462



noTE Mo | NOMSER |aTY PART NAME NoTe (8 | NUMBER |oT PART NAME
1~ 9X4250 | T]SOLENOID AS THE FOLLOWING REPAIR
2| 8T4205 | 5|WASHER-HARD KITS ARE AVAILABLE:
al evs1ss | 2[nuT 9x4270 | 1|KIT-BUSHING
4] 4M1828 1{RETAINER-SPRING (INCL PARTS MARKED J)
5| 369821 1| WASHER 89X4251 11KIT-BRUSH
6| 773269 1|B0OOT (INCL PARTS MARKED L)
7t 773270 1{PLUNGER AS 7X1958 1/KIT-LEVER
8/ 9M7609 1|SPRING (INCL PARTS MARKED P)
9| 4aM1827 1|RETAINER-SPRING
10| 85639 | 1|TERMINAL
11| 4M1831 | 1|PLUG-LEVER HOUSING
JP 12| 7L2894 1|GASKET
13| 7x1952 | 1|HOUSING As
14| 7X1954 | 1|HOUSING AS-DRIVE
15| 7x1953 | 1{DRIVE AS-MOTOR
16| 369823 | S5|BOLT
17} 7X3373 6|BOLT
18] 3F0378 7]SCREW-POLE SHOE
19] 9X4249 1]ARMATURE AS
20| 7X1950 | 4|SHOE-POLE
21| 9x4248 | 1|COIL-STARTING MOTOR
22| ox4253 | 1|HOUSING AS
23| 9x4252 | 1|PLATE AS-STARTING MOTOR
JZ 24 1{SPACER
Pz |25 1|seAL
26; 557349 5|BOLT
27| 8T0328 1|WASHER-HARD
28| 4B2049 | 1|NUT
20| 8F1434 | 1|LockwaAsHER
30| 2H3429 1IRING-RETAINING
31| 952542 | 2|SCREW-TAPPING
JZ 32 1|RETAINER-SEAL
P2 33 1{LEVER AS
JPZ | 34 1|STOP
Pz |35 1|SHAFT AS
Jz |36 1{RING
JZ 37 1|WASHER
38| 7X0562 2|WASHER-HARD
39| 773454 1| INSULATOR
40| 773451 | 1|INSULATOR-TERMINAL
41| 878569 | 1|INSULATOR-TERMINAL
42 9x4271 | 1|CONNECTOR
PLZ |43 1]0-RING
Lz |44 4| SCREW
JLZ | 45 41SCREW AS
LZ 46 4 |BRUSH
LZ 47 4 |SPRING
JZ 48 2|BUSHING
JZ 49 1}BUSHING
Jz |50 2|PLUG
Jz |51 3|cup
Jz |52 1| WASHER
PUZ |53 1{NUT
Pz 54 1|SEAL
PJZ |55 110-RING
JPZ | 56 1|0-RING
JZ 57 1{0-RING
2 |ss 1|HOUSING
pz |59 1|RETAINER
Jz |60 1{wICK
Z-NOT SERVICED SEPARATELY
575863 EP
1453 7X5887 STARTING MOTOR GP-ELECTRIC

12 Volt

Part Of 7E3561 Starting Motor

Field Replacement Order 6V4212-Page 310
An Attachment

SEBP2462

317.02




ELECTRICAL AND STARTING SYSTEM

13
15
14 16
¥
1
7 ///
™ —
N ) -
0 \
IR / ;
: /
3 4 6 8 9 10
NoTE o | NUMBER | aTv PART NAME note [ug | NEMRER [atv PART NAME
1 9X0300 | 1|HOUSING AS THE FOLLOWING REPAIR
2| 9X0294 1|DRIVE AS-STARTING MOTOR KITS ARE AVAILABLE:
31 9x0298 11LEVER AS-STARTER 9X0299 1}KIT-BRUSH
4| 9x0293 | 1|wASHER (INCL BRUSH ASSEMBLIES,
5| 9x0292 | 1|FLANGE-STARTER SCREWS & SPRINGS)
6| 9x0288 | 1|COIL-STARTING MOTOR 9x3412 | 1|KIT-ARMATURE
7| 9X0291 1|WASHER (INCL ARMATURE AS,
M 8| 9X0289 8| SCREW SHIMS & DISC)
M | of 8To2s8 | 4|screw 9x3408 | 1|KIT-BEARING
10| 9X0280 1|HOLDER AS (INCL BEARINGS)
11} 9X0296 1[HOUSING AS 9X3409 1{KIT-STARTING MOTOR SEAL
12| 9X0297 1|PLATE (INCL O-RINGS & SEAL)
M 13| 8T4244 3|NUT 9X3411 1IKIT-HARDWARE
7X0562 3|WASHER-HARD (INCL SCREWS, WASHERS,
M 14| 9X2036 1] SCREW-PAN HEAD NUT & SEAL)
8F1434 | 1|LOCKWASHER 9x3407 | 1|KIT-TERMINAL STARTER
15| 9x0301 | 1|SOLENOID AS (INCL INSULATOR,
M |16 8T4133 | 1[NUT WASHERS, NUTS, $TUD,
8T4121 | 1|WASHER BUSHING, SCREWS, SEAL,
LOCKWASHER, BAR & PIN}

M-METRIC PART

R-560924 EP

1453

318

8C4773 STARTING MOTOR GP-ELECTRIC

24 Volt

Part Of 8C4774 Starting Motor
An Attachment

SEBP2462




ELECTRICAL AND STARTING SYSTEM

PAGE
1 3E1944 STARTING MOTOR GP-ELECTRIC.............. 307
1 8C4773 STARTING MOTOR GP-ELECTRIC.............. 318
561196 P
1453 8C4774 STARTING MOTOR GP-ELECTRIC*R

24 Volt
Part Of 7C0747 Starting Motor
Field Replacement Order 1068558-Page 302, An Attachment

SEBP2462 319



ELECTRICAL AND STARTING SYSTEM

R-574104 EP

1453 9X4507 STARTING MOTOR GP-ELECTRIC
24 Vot
Part Of 7E5979 Starting Motor
Field Replacement Order 6V5821-Page 314, An Attachment

320 SEBP2462



vote [ | NOMSER |aT PART NAME NOTE [vo | NUMBER | o™ PART NAME
1| 557349 4[BOLT (1/4-20X.5IN) THE FOLLOWING REPAIR
2| 7L2894 1|GASKET KITS ARE AVAILABLE:
3| 2H3429 1|RING-RETAINING 8C3655 1IKIT-BRUSH
4| 4B2049 2|NUT (INCL. PARTS MARKED J)
5| 8F1434 2|LOCKWASHER (5MM 1ID) 773267 1|KIT-BUSHING
6| 7T3271 1| CONNECTOR 773268 1|KIT-LEVER
7] 874205 4|WASHER-HARD (2MM THK) (INCL. PARTS MARKED N)
8| 369823 5|BOLT 879884 1|KIT-INSULATOR
9| 773277 1|cOIL AS-FIELD (INCL. PARTS MARKED L)
10| 3F0379 8|SCREW-POLE SHOE
11 773276 1] ARMATURE AS
12 8H1141 4|SHOE-POLE
13| 773454 1| INSULATOR
14| 773279 1|HOUSING AS
15( 773278 1{HOLDER AS-BRUSH
16| 373422 1|WIRE AS
17| 8T8566 1|TERMINAL AS
18| 6v8188 4INUT (1/2-13 THD)
19| 9F2547 1|WICK
20| 870328 2|WASHER-HARD (1MM THK)
21| 7X0562 4| WASHER-HARD
22| 773451 1| INSULATOR-TERMINAL
23| 8T8569 1| INSULATOR-TERMINAL
24| 9x9511 1|{SOLENOID AS
25| 369821 1|WASHER
26] 773269 1{BOOT
27| 773270 1|PLUNGER AS
28| 9M7609 1| SPRING
29| 4M1828 1|RETAINER-SPRING
30| 4M1827 1|RETAINER-SPRING
31| 4mM1831 1|PLUG-LEVER HOUSING
32[1059702 1|HOUSING AS (LEVER)
33| 9X9510 1|HOUSING AS
34/ 7x3373 6{BOLT (5/16-18X.88IN)
35| 6N3827 1{DRIVE AS-MOTOR
36| 9F2247 1{PLUG
z 37 1|GASKET (WASHER)
Z 38 1 |BUSHING
Jz |39 4|SCREW
Jz |40 6|{SCREW AS.
Jz | a1 1{SEAL (O-RING)
LZ |42 3|INSULATOR
LZ 11BUSHING
Nz |43 1|LEVER AS.
Nz |44 1|LEVER AS.
Nz a5 1|NUT
NzZ |46 1{SEAL (D-RING)
Pz |47 1|SEAL (O-RING)
Nz |48 1|{RETAINER
Jz |49 1|SPRING
z 50 1|BUSHING
z 51 2{CUP (PLUG)
2z 52 1|HOUSING
z 53 1{PLUG
Jz |54 4|BRUSH
Z 55 1|PLUG
Z 56 1{BUSHING
y2 57 1|WASHER
Nz |58 1|SEAL (O-RING)
Nz |59 1|SEAL (0O-RING)
Z 60 1|RETAINER (SEAL)
Z 61 1| SPACER
Z-NOT SERVICED SEPARATELY
607360 CP
1453 9X4507 STARTING MOTOR GP-ELECTRIC

24 Volt
Part Of 7E5979 Starting Motor
Field Replacement Order 6V5821-Page 314, An Attachment

SEBP2462 321



ELECTRICAL AND STARTING SYSTEM

[vore e NPARER | arv PART NAME
7] 8F3437 | 1|LEVER-SWITCH
5L7200 | 1|SCREW
384501 | 1|LOCKWASHER
2| scesos | 1|NUT
7M0327 |  1|WASHER-THRUST
3| 6V8364 | 4|SCREW-MACHINE
8F1434 | 4|LOCKWASHER
-
= ] ] ©
~ 5
S
| 2 3
B-498887 EP
1416 AW1077 SWITCH AS-START
Part Of 9Y7003 & 8N5881 Switch
An Attachment
10-9 wore [REF| WEARER | orv PART NAME
\\\\\ijggtn_ 7] 874224 | 2|WASHER-HARD
. . v | 2| 874197 | 2|BOLT
i i = SE 3{ 9Y7004 | 1/BRACKET
L1 4| 804785 | 1|PLATE-INSTRUCTION
vy | 5| ow1077 | 1|sWITCH AS-START
TOP VIEW F 6| 874133 | 2|NUT
PT 7| 874121 | 4|WASHER
OPTIONAL LEFT HAND MOUNTING FOR BRACKET w | D ETa121 | 4luasH
(FOR 3116 WITHOUT LEFT HAND Sl 212153l alansier
MOUNTED GOV. CONTROL GP.) w Lol S1ai3r | 3leech

8-7-6

——

RIGHT SIDE VIEW
(WITH GOVERNOR CONTROL GP)

fo 1 E?? ::::f?-z

RIGHT SIDE VIEW

(WITHOUT GOVERNOR CONTROL GP)

M-METRIC PART
Y-SEPARATE ILLUSTRATION

C-501448 EP

e Or Left Side Of Engine

1416 9Y7003 SWITCH GP
9W1077-Page 323
Start/Stop - To Access From Right Sid
An Attachment
SEBP2462

323




ELECTRICAL AND STARTING SYSTEM

NOTE g NG&%‘ER Qrty PART NAME
YC 1| 9W1077 T{SWITCH AS-START
C 2| 844785 1|PLATE-INSTRUCTION

2
I 3 N
A/ |
©
. @
— ]
= . S
_——
C-CHANGE FROM PREVIOUS TYPE
Y-SEPARATE ILLUSTRATION
B-456728 EP
1416 8N5881 SWITCH GP-HEAT START
9wW1077-Page 323
For Use With Instrument Panel
Not For Use With Automatic Start-Stop, An Attachment
324 SEBP2462




ELECTRICAL AND STARTING SYSTEM

VIEW A-A

NOTE ';%F NG:II%ER ary PART NAME NOTE F;EOF NBI\AIIRBER ary PART NAME

1| 4P 1826 1{WIRE AS

2| 7ES5714 1|STRAP-GROUNDING
M 3] 874200 1/BOLT (M8X1.25X16MM)

4| 8T4224 1|WASHER-HARD (2MM THK)

51 3E7276 1|SWITCH AS-MAGNETIC

6] 7E8828 1{SHIELD-HEAT
M 711126646 1{LOCKNUT

8| 7E4512 1|BRACKET
M 9| 8T4970 2|BOLT (M6X1.0X14MM)

10| 874205 4| WASHER-HARD (2MM THK)
M 11| 5C2890 2INUT (M&6X1.00 THD)

12| 39835 2{PROTECTOR

M-METRIC PART

F-607581 CP

1408

SEBP2462

1281674 WIRING GP

325




ELECTRICAL AND STARTING SYSTEM

K INLET _
MANIFOLD V7
COVER
6
VIEW A-A

NOTE |ngy NBQ&ER ary PART NAME NOTE g NBQ&ER ary PART NAME

i 4P 1826 TWIRE AS

2| 7E5714 1{STRAP-GROUNDING
M 3| 8T4200 1|BOLT (M8X1.25X16MM)

4| 874224 1|WASHER-HARD (2MM THK)

5| 7e8828 1|SHIELD-HEAT

6| 39835 2|PROTECTOR
M 7| 1 126646 1| LOCKNUT

8| 7e4512 1|BRACKET
M of 874970 | 2|BOLT (M6X1.0X14MM)

10| 874205 | 4|WASHER-HARD (2MM THK)
M 11| 5C2890 | 2(NUT (M6X1.00 THD)
M-METRIC PART

F-607894 CP
1408 1281675 WIRING GP

An Attachment

326 SEBP2462



ELECTRICAL AND STARTING SYSTEM

PAGE
1 9Y7782 FASTENER GP-WIRING HARNESS.............. 282
1 9Y7521 HARNESS GP-WIRING. .............. ... 283

463843 P

1408

3EBP2462

9Y7780 WIRING GP
An Attachment

327




OPERATOR STATION

4-2

K

THERMOSTAT
HOUSING

OIL
MANIFOLD

ALTERNATE
MOUNT ING

wote [REF| NEATRER | arv PART NAME
1] 3Y2888 17|CONNECTOR
2| 3U1907 2|SEAL-D0-RING
3| 302010 1|SENDER AS (PRESS)
4| 4w9972 1]SENDER-TEMPERATURE
(TEMP)
5| 4Ww6353 1|INDICATOR (OIL PRESS)
6| 4W2622 1{INDICATOR (WATER TEMP)
71 8L5008 1|ELBOW-PIPE

Cc-488781 EP

7455
12 Volt

9Y6596 GAUGE GP-ENGINE

Oil Pressure & Water Temperature
An Attachment

THERMOSTAT
HOUSING

OIL
MANIFOLD

ALTERNATE
MOUNTING

REF

NOTE | o NB@II%ER aTy PART NAME

1| 3Y2888 1|CONNECTOR

2| 341907 2{SEAL-D-RING

3| 302010 1|SENDER AS (PRESS)

4| 8N3844 1|SENDER-TEMPERATURE
(TEMP)

5| 4w2065 1/INDICATOR-ENGINE OIL
PRESSURE (OIL PRESS)

6| 4W0483 1|INDICATOR-COOLANT
TEMPERATURE (WATER TEMP)

7| 8L5008 1[ELBOW-PIPE

C-488794 EP

7455 9Y6597 GAUGE GP-ENGINE
24 Volt
Oil Pressure & Water Temperature
An Attachment
328
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OPERATOR STATION

[no*rs M

nOMEER

PART NAME

1

2

[EHLLALLS

111l

L=~

1W0613
513233

INDICATOR-AIR FILTER

PRy

F-519355 EP

7E5170 INDICATOR GP-FILTER CHANGE

For Use With 1.1 L Engine

An Attachment

REF
NOTE [ yo

nOMBER

PART NAME

2 1

SIIe
Sy 2
———— ?I Eﬁ%%ﬁfi;::

-

. : o FUEL
'l | “ “ }FILTER

1W6379
6ve368
4B5324
3L8187

6v8377
9B7233

Y5721

INDICATOR AS-VOLT
NUT (6-32 THD)
WASHER (1.2MM THK)
LOCKWASHER
(.48MM THK)

NUT BRASS (8-32 THD)
LOCKWASHER
(.52MM THK)

LEFT SIDE VIEW

C-482503 EP

9Y5732 METER GP-VOLT
12 Volt

For Use With Instrument Panel

329




OPERATOR STATION

FUEL
FILTER

e

SRS\ S/ O\ ijL§~ LTﬁ ’”J

LEFT SIDE VIEW

TR

/.6

wore [REF| \OMBER | a1 PART NAME
GROUND AT PANEL BASE VOl APgRaasT ] 1|RTRECALOR ASTVOLT

Y-SEPARATE ILLUSTRATION

€-570910 EP
7468 9Y5733 METER GP-VOLT
24 Volt
1051457-Page 285
For Use With Instrument Panel, An Attachment
wore [REF| NERRLE | oty PART NAME
1] 7L4536 | 1|BRACKET-TACHOMETER
;;;;>y/////////’——~\\\\\\\\\\\\\\\ Im 2| 5C9553 | 2{BOLT
3| 8T4205 2|WASHER~-HARD
: : M 4| 5C2890 2|NUT
Tm\ w M-METRIC PART
2-3-4
C-462563 EP
7462 9Y8184 MOUNTING GP-TACHOMETER
Engine Mounted
For Use With 9Y5475 Panel Gp-Instrument
An Attachment
SEBP2462

330



OPERATOR STATION

13-1

BLOCK

4

- 25 ) O,
vl <:> Dl[© O
; \ | COVER
o 1o
4 1
/ / . —
COVER
REGULATOR \\ : Pb
HOUSING OPTIONAL MOUNTING -
WITH AIR COMPRESSOR
TOP VIEW 10-11 VIEW A-A
FRONT VIEW —18-21
6 22-18=21 FRONT VIEW
16-15-14 5
: g \~‘§§§<:::::> ‘illll) <:::ji>
3-2 ; 4
‘ 12\_._~4;?> p 1 ::::: EI --
| gt f
AL | SR = Vii— -
i1
= g_.__ CYLINDER 11
l/ © o BLOCK
! o | NN -
/ f b 3
- i § 2
N ~ [~
~— »
FRONT VIEW 27 EFT SIDE VIEW
NOTE ':.ch NE:A%ER aTy PART NAME NOTE Tg NS:/IRB.IE‘R ary PART NAME
111242372 1|BRACKET-PANEL 23] 302010 1]SENDER AS (OIL PRESS)
M 2| 6V5196 2|BOLT-SOCKET HEAD 4B4274 i WASHER (1.2MM THK)
3] 9M1974 4{WASHER-HARD (2MM THK) 6Vv8378 i NUT (10-32 THD)
4/ 2N5848 11BASE AS 8F 1434 1 LOCKWASHER (5MM 1ID)
5] 2N0Og816 1|PANEL-INSTRUMENT 24| 9Y5721 2|WIRE AS
6] 9Y5807 1|COVER-PANEL B 25 8L5008 1|ELBOW-PIPE
71 4W6353 1|INDICATOR (OIL PRESS) 26| 612017 1|WIRE AS
612017 1|WIRE AS
8| 4wW2622 1]INDICATOR (WATER TEMP)
91 1L6561 2I1PLUG
10| 3Y2888 1)CONNECTOR
11] 3J1907 2|SEAL-O-RING (11.89MM ID)
12| 8T4121 4|WASHER (21MM 0OD)
13| 4wW9872 1|SENDER-TEMPERATURE
(WATER TEMP)
14 8T4205 6|WASHER-HARD (2MM THK)
M 15| 8T4971 3|BOLT (M&X1.0X30MM)
M 16/ 5C2890 3|INUT (M6X1.00 THD)
17 4S5719 2|SPACER
18] 4B2041 2|NUT (6-32 THD)
M 19| 8T4196 2|1BOLT (M10X1.50X35MM)
M 20| 8T4133 2|NUT (M10X1.50 THD)
21 4B1219 2| SCREW-MACHINE
22 6V9499 4|WASHER-HARD

B-USE AS REQUIRED

M-METRIC PART

F-607386 CP

7451

SEBP2462

9Y5475 PANEL GP-INSTRUMENT
12 Volt

For Use With Engine Enclosure
An Attachment




OPERATOR STATION

13-1
= 25
—
o ! ¥ i
/ |
COVER
REGULATOR :
HOUSING OPTIONAL MOUNTING
WITH AIR COMPRESSOR 23
TOP VIEW 10-11
FRONT VIEW e
22-18-21  FRONT VIEW
16-15-14 S

VIEW A-A

g

9 \§§~\§(i:::::>
4

(f‘-'ii:>—.~- 75 = i |
AL Th |

@
-

r“‘"‘“ﬁ j

-—— e .
S -;—. CYLINDER '..
‘ _BLOCK
(s
.
AN
FRONT VIEW 20-5-17 LEFT SIDE VIEW
NOTE o NEQ%ER arv PART NAME NOTE |na NGQEER ary PART NAME
111242372 1{BRACKET-PANEL 4B4274 1 WASHER (1.2MM THK)
M 2] 6V5196 2|BOLT-SOCKET HEAD 6Vv8378 1 NUT (10-32 THD)
3} 9M1974 4|WASHER-HARD (2MM THK) 8F 1434 1 LOCKWASHER (5MM 1ID)
41 2N5848 1|BASE AS 24| QY5721 2{WIRE AS
5/ 2NO816 1|PANEL-INSTRUMENT B 25| 8L5008 1|ELBOW-PIPE
6{ 9Y5807 1]{COVER-PANEL 26] 612017 1|WIRE AS
7| 4w2065 | 1|INDICATOR-ENGINE OIL
PRESSURE (OIL PRESS)
8| 4w0483 | 1{INDICATOR-COOLANT
TEMPERATURE (WATER TEMP)
9 1L6561 2|PLUG
10f 3Y2888 1|CONNECTOR
11| 301907 | 2|SEAL-O-RING (11.89MM ID)
12} 874121 4|WASHER (21MM 0D)
13] 8N3844 1|SENDER-TEMPERATURE
(WATER TEMP)
14} 8T4205 6|WASHER-HARD (2MM THK)
M |15 874971 | 3|BOLT (M6x1.0Xx30MM)
M [16] 5C2890 | 3{NUT (M6X1.00 THD)
17} 455719 2|SPACER
18] 4B2041 2|NUT (6-32 THD)
M |19] 8T4196 | 2|BOLT (M10X1.50X35MM)
M |20 8T4133 | 2|{NUT (M10X1.50 THD)
21 4B1219 | 2|SCREW-MACHINE
22| 6V9499 4 I WASHER-HARD
23] 302010 1|SENDER AS (OIL PRESS)

B-USE AS REQUIRED
M-METRIC PART

F-607385 CP

1451 9Y5476 PANEL GP-INSTRUMENT
24 Vot
For Use With Engine Enclosure
An Attachment
332

SEBP2462




OPERATOR STATION

1 Y

Olo _SIO

REAR VIEW

n" 5

wote [REF| hORRER | arv PART NAME
1] 9X1117 1|TACHOMETER
2| 7w3355 | 1|MAGNETIC PICKUP GP
3| av9849 | 1|WIRE AS-TACHOMETER
4| 963186 | 2|  TERMINAL-SPADE
BE | 5| 6v2744 WIRE (18 GA)
6| 7N9737 | 1] HOUSING-PLUG
71 7N7779 | 1|  SOCKET
8| 7N7780| 1]  PIN-CONNECTOR
o| 7N7221 | 1|  TERMINAL
10] 9G9151 1|CLIP
11} 8L8413 1]STRAP-CABLE
12| 2woe19 | 1|WIRE As
208079 | 1|  TERMINAL
451988 1 TERMINAL

2 10
FLYWHEEL 3-6-7-8
B-USE AS REQUIRED
HOUSING E-ORDER BY THE CENTIMETER
Y-SEPARATE ILLUSTRATION
F-593025 CP
'462 9Y1132 TACHOMETER GP-ELECTRIC
7W3355-Page 288
For Use With 134 Tooth Flywheel
An Attachment
INOTE ';EOF NﬁmER ary PART NAME
1 o9x1117 T|TACHOMETER
1 Y 2| 7w3355 1|MAGNETIC PICKUP GP
3| ovy9sa9 1|WIRE AS-TACHOMETER
TN9737 1 HOUSING-PLUG
IN7779 1 SOCKET
7N7780 | 1 PIN~CONNECTOR
BE | 4| 6v2744 WIRE (18 GA)
5| 9G3186 2 TERMINAL -SPADE
(:)UCZD (§>U(:) 6| 7N7221 1 TERMINAL
7| 969151 1jCcLIP
8| 8L8413 1|STRAP-CABLE
9| 2wo619 1|{WIRE AS
2L8079 1 TERMINAL
451988 1 TERMINAL
5
’ 6
8 4
/ 9
7 3
FLYWHEEL B-USE AS REQUIRED
HOUSING E-ORDER BY THE CENTIMETER
Y-SEPARATE ILLUSTRATION
F-5945382 CP
462 9Y1378 TACHOMETER GP-ELECTRIC
7W3355-Page 288
For Use With 126 Tooth Flywheel
An Attachment
EBP2462 333




OPERATOR STATION

REF

:

by

Ol oSIO

=

REAR VIEW

woe [R&F| nOMRER | aTv PART NAME
1 9X1117 1|TACHOMETER
Y 2| 7W3355 1|MAGNETIC PICKUP GP
3| 9Y9849 1|WIRE AS-TACHOMETER
INS737 1 HOUSING-PLUG
TN7779 1 SOCKET
7N7780 1 PIN-CONNECTOR
4[ 6V2744 WIRE (18 GA)
5| 9G3186 2 TERMINAL-SPADE
6{ TN7221 1 TERMINAL
7| 9G9151 1lcLip
8| 8L8413 1)STRAP-CABLE
g9| 2wos19 1|WIRE AS
218079 1 TERMINAL
451988 1 TERMINAL

FLYWHEEL N
DR - SRR RS o
F-594569 CP
7462 9Y7333 TACHOMETER GP-ELECTRIC
‘ 7W3355-Page 288
For Use With 156 Tooth SAE #1 Flywheel
An Attachment
334
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wote [REF| WRARER | arv PART NAME
1| 7E1488 1|BASE AS
BM | 21 6vB197 | 4|BOLT
I 3| 5P8245 | 8|WASHER
BM | 4| 6vB149 | 4|NUT
o o) o)
O Q o)
2-3-4
B-USE AS REQUIRED
M-METRIC PART
C-473305 EP
'060 7E1487 BASE GP-ENGINE
For Use With Front & Rear Support
An Attachment
wore [25F| \DRRER | orv PART NAME
1| ©Y2656 | 4|LATCH
M 2| 6vo189 | 4[{LOCKNUT
3| 874224 | 4|WASHER-HARD
4] 7E2621 4{sTUD
5| 761490 | 2{PANEL AS-SIDE

3 .
oa/ 2
1
|}
‘- @
5 » UPX%EWEEFngEkR M-METRIC PART
OF ENGINE
F-476293 EP
'263 7E1489 DOOR GP-SIDE

EBP2462

For Use With Enclosure & Radiator
9Y9642 Key Is Available
An Attachment

335



- 1-2
1-2 3 / 4
C — [T
O
\//
( 1O n
10-9-8
\
/ ( ) | ﬁ
> ; |
O // /|
fl H O o]
\
\
i (o) (o]
} | | N
} 5-13
I 6
© | L \ .
1 14-15-16 T |
°h oo 7-13 L]/'
2 MLz Ll C l
LEFT SIDE VIEW REAR
note s | NOMBER |aTv PART NAME NOTE [No PART NAME
] 1| 874189 8{BOLT (M8X1.25X20MM)
2| 8T4224 8 |WASHER-HARD (2MM THK)
3| 7E1484 1{PANEL AS-TOP
M 873612 4 NUT-WELD
(M8X1.25 THD)
4] 7E1483 1|PANEL-REAR
M sl 874175 2[BOLT (M16X2.0X90MM)
6/1113792 1|BRACKET
M 71 877338 2|BOLT (M16X2.0X45MM)
M 8| 874136 8[BOLT (M10X1.50X25MM)
o 874121 6|WASHER (21MM 0OD)
M 10| 874133 8|NUT (M10X1.50 THD)
11]1113791 1|BRACKET
12} 9Y2106 1|SUPPORT AS
13| 9x8257 4|WASHER (3.5MM THK)
M 14} 8T4183 2|BOLT (M12X1.75X40MM)
15| 8T4223 4{WASHER-HARD (3MM THK)
16] 8T4244 2{NUT (M12X1.75 THD)
M-METRIC PART
F-607352 CP
7263 1113793 ENCLOSURE GP-ENGINE
An Attachment
336 SEBP2462




ENCLOSURES, GUARDS AND BASES

REF

Jrore 2| NEARER | o

PART NAME

M 1] 8T4189 8{BOLT
2| 874224 | 8|WASHER-HARD
3| 7E1484 1|PANEL AS-TOP
4| 71483 1{PANEL-REAR
M 5| sTo3s8 | 2{BOLT
6| 5P8247 | 4|WASHER-HARD
M 71 8T0375 2|BOLT
8| 8T4136 | s8{BOLT
9} 874121 6{WASHER
[M |10] 874133 | 8|NUT
11| 7E2767 1|BRACKET
12| 7E2768 1|BRACKET
M-METRIC PART
F-476265 EP
7263 7E1482 ENCLOSURE GP-ENGINE
For Use With Mounting & Radiator
An Attachment
wore [EF N EART o Loty PART NAME
T 9Y1159 T[GRILL
r se— M 2| 874189 6|BOLT
: s 5P4116 | 6|WASHER
o y
v 255882 ©
00000
000 00
o%go o 2
//
et
O Ol
.O O.
e o)
0g0
U,
?82&80
! .1 000000CO0
i io E}T“(“] Qi_J: M-METRIC PART
” C-455378 EP
7170 9Y1331 GRILL GP
For Use With Radiator Support Gp Or Radiator Module Gp
An Attachment
SEBP2462 337




ENCLOSURES, GUARDS AND BASES

9

RADIATOR
! | |
| | | 4\\
N
I | | F
f ! |
0 0 <
L1
‘7/
| | |
| | |
0 0 <+
171 | |
| g > | I o ° -
[+] o] o o 3—4
8 6 5
note e | NOMSER |aTy PART NAME noTE [va | NOMISER |aTY PART NAME
1| 7E5126 1]GUARD AS-RH
M 2] 874126 2|BOLT
M 3{ 874200 16{BOLT
4] 8T4224 16 |WASHER-HARD
5 7E5125 1|GUARD-BOTTOM
6| 7E5124 1|GUARD-LH
7] 7E5123 1|GUARD -RH
8 7E5122 1|GUARD-RH
9 7E5127 1|GUARD

M-METRIC PART

F-545377 EP

7174 7E5128 GUARD GP-BELT
Extended
An Attachment
338 SEBP2462




ENCLOSURES, GUARDS AND

BASES

RADIATOR 2

// 0 0 o
N | !
I > | | o o
| ° o ° 4
\‘ 7
9
FRONT VIEW ° LEFT SIDE VIEW
PAR
NoTE |'no NUMBER ary PART NAME NOTE |Ng NS,‘A,,“BER ary PART NAME
i} 7EB129 1|GUARD AS-RH
M 2| 874196 | 2|BOLT
M 3] 8T4200 16|BOLT
4! 8T4224 16| WASHER-HARD
5| 7E5131 1|GUARD-BOTTOM
6] 7E5130 1]GUARD AS-LH
71 7E5124 1|GUARD-LH
8| 765123 | 1|GUARD-RH
o| 765122 | 1|GUARD-RH

M-METRIC PART

F-545379 EP

7174

SEBP2462

7E5132 GUARD GP-BELT
Non-Extended
An Attachment

339




ENCLOSURES, GUARDS AND BASES

\\\

RADIATOR GUARD ~

v
\
AN
A

<
- <2 \
//Z((:(S Sl
PSRN 4
P NN T
//::%/i' N3 4
t \
L
3
o ‘
|
R
v ®
. !
l '
| | \
RN l
! § lo
|\ t L
L~ NN
p) <é\ NS I
‘\\/\/ /’/“.-/
VIEWED FROM Pt
UPPER RIGHT FRONT ‘ T AN, ¢
OF GEN SET i \ ‘\ B NG {
/T
wote [ | NONEE - |ary PART NAME wote [ua | NUNIBER |a™ PART NAME
11 9Y5236 1[GUARD AS-ENGINE
M 873612 2 NUT-WELD
M 2| 8T4200 10|BOLT
B 3| 9Y5279 1|CLIP
4] 8T4224 11|[WASHER-HARD
5] 9Y5235 1JGUARD AS-ENGINE
M 873612 1 NUT-WELD
6] 9vy5280 1|{CLIP
7] 7C7241 1 |MOUNT - SHOCK
M | 8 sp7970 | 1|NUT

B-USE AS REQUIRED
M-METRIC PART

A-488704 EP

7174 9Y5234 GUARD GP-BELT
Not For Use With Alternator
For Use With Critical Silencer & Industrial Silencer
An Attachment
340

SEBP2462




ENCLOSURES, GUARDS AND BASES

MUFFLER SUPPORT 6-4-2 2-4-12 TOP RADIATOR HOSE
'{ 5 .- -b-l_f?‘;:: ::ﬁ\ \ 2 7 5 --ﬁ
: : " ol
C | 3 (A L%
-w - .e - , aa 2_4
. L~
ol
¥ O T )
. - -JI ‘.: » ...-_—_—..
SN k\j'i\/~<i| —10
0: : \ 5 J/\/—\L/'
112-4-8 \ OPTIONAL DESIGN
FOR VERTICAL MUFFLER
o)
9
0 0,000 /
OAOAO0,
°8%838”
- WATER PUMP
.'—\ '
BOTTOM ////L\«/ L.
RADIATOR
HOSE :
note | NOMBER |aTv PART NAME noTe [va| NOMBER |aTy PART NAME
1] 9Y6798 1|GUARD-ENGINE
M 2] 874200 10{BOLT
B 3] 9Y5279 1|CLIP
4] 8T4224 11|WASHER-HARD
5/ 9Y5235 1|GUARD AS-ENGINE
M 6| 873612 1 NUT-WELD
7] 7C7241 1|MOUNT -SHOCK
M 8| 5P7970 1|NUT
9| 9Y6454 1{GUARD AS-ALTERNATOR
10| 9Y5280 1{CLIP
11] 9Y6452 1JGUARD AS-ENGINE
M 12} 873612 2 NUT-WELD

B-USE AS REQUIRED
M-METRIC PART

C-457356 EP

7174 9Y6453 GUARD GP-BELT
For Use With 9Y5323 Alternator; Radiator Support,And Base
An Attachment

SEBP2462 341



ENCLOSURES, GUARDS AND BASES
wore [REF| NORRER [ aTv PART NAME
7| 9Y4746 T|GUARD-RADIATOR
M 2| 874908 | 6|BOLT
lox 9 8T4224 6{WASHER-HARD
— !
2
S -
& o)
M-METRIC PART
C-480919 EP
7155 7E5274 GUARD GP-RADIATOR
For Use With Engine Mounted Radiator
An Attachment
SEBP2462

342



SERVICE EQUIPMIENT AND SUPPLIES

1 4W1413 PLATE-ENGINE SERIAL NO.
ON UPPER LH SIDE OF CYLINDER BLOCK
TOWARDS THE REAR

1 7C5989 PLATE-INFORMATION
ON TOP OF REAR GOVERNOR HOUSING

1 7E2681 PLATE-CATERPILLAR
ON TOP OF VALVE COVER TOWARDS
REAR OF ENGINE

1 9L6531 PLATE-INFORMATION
ON TOP OF VALVE COVER TOWARDS
FRONT OF ENGINE

1 3N3469 TAG-PRESTART INSTRUCTION
ON RH OR LH SIDE OF ENGINE IN A
VISIBLE LOCATION. DO NOT INSTALL
ON FRONT OR REAR OF ENGINE OR COMPONENT

1 8L8413 STRAP
-USE TO INSTALL PRESTART TAG

1 7E8070 FILM-ENGINE SERIAL NO.
ON LH SIDE OF VALVE COVER BASE-
JUST FORWARD OF THE BREATHER

1 4P8681 FILM-0IL FILTER IDENTIFICATION
INSTALL ON SPIN-ON OIL FILTER

NAME PLATES & FILMS

SEBP2462

343




PART NUMBER INDEX

Number

0OLO369
OLO639

OL1026
0L1143
OL 1351
050509
051585
051587

051591

0S1592
051594

0S1595

0sS1616
0sS1617

070102
0T0320

1A1460
1B2790
1B3867

183922
1B4971

1B5170
1B5174

1B5355

1B7182

1B8704

Page

30.02

184
185
150
143
145
147
149
150

84
150
244

30

32
150

84

150
184
185
247
248
262
263
267
268

Number

1B8705

1D2328
1D4540

1FO748

1FO750

1F7567

1H3244

1H3338

1J9671

1K2673
1K28 11
1K3621
1K6539
1L3769

1L4863

1L5516

1L5517

1L6561

1L6931

1L9048

1L9087
1M6119

Page

28
29
41

251
252
266
269
91
30
63
27
260
265
272
290
291
143
145
147
149
107
109
251
256
269
270
271
31
32
286
287
46
as
138
211
247
248
249
250
31
31
31
202
212
248
250

30.02
32

30.02

30.02

331
332
30.02

Number

1M6120

1N3477

1N3887

1N4635
1N4877

1N7513
1N9087

1P0436

1P1670
1P7297

iP8116
1P8362

1RO739
1RO751
150994

151187
151208
152244
152294
152563

Page

278
277
278

168
31
262
263
267
268
2114
244
245
246
247
248
211
143
145
147
149
243
54
56
101
212
69
70
71
72
96
96
283
283
103
104
105
106
107
108
109

Number

154700
154760
157056

157057

157443

171068
1U8846

1W0565
1W0613

1W1064
1W2431

1W2713
iwW2715
1W2803
1W2967
1wW3348
1W4625
1W4795

1w6029

1W6379

Page

262
263
267
268
99
100
112
113
31
32
209
34
35
36
38
39
67
78
79
80
167
176
177
208
160
161
162
164
329
57
169
170
171
45
a7
26
125
248
170
186
188
190
191
192
193
194
196
197
198
200

178
329

SEBP2462




PART NUVIBER INDEX

Number

1W7735
1W8407

2A4576
2A4639
2B0O050
2B2694
2D6642

2H0210
2H3429

2H3755

2H3920

2H7829

2J0157

2K4821

204238

2L6010
2L6267

2L.8050
208065
218066

Page

172
43
44

31
150
27
203
90
95
202
212
248
250
304
308
311
313
315
317.02
321
30.02
31
33
251
269
109
212
248
250
251
252
256
258
262
266
267
268
269
271
143
145
147
149
150
152
154
30.02
30.02
31
32
33
284
284
284

Number Page Number Page
218067 ...... 284 2P4173 ... ... 154
218071 ...... 284 2P4358 ...... 26
2L8074 ...... 289 30
2L8075 ...... 256 2P5616 ...... 256
284 2P8099 ...... 270

2L8078 ...... 299 2P8104 ...... 309
2L8O79 ...... 333 252481 . ..... 96
334 252923 ...... 63

218081 ...... 284 253440 ...... 102
299 2587316  ...... 214

218256 ...... 33 215.02
2L8257 ...... 33 236
218259 ...... 31 259779 ...... 96
33 2v1i713 ... ... 299

2L8260 ...... 33 2v4387 . ..... 27
218262 ...... 31 2V7387 ...... 277
33 278

208509 ...... 56 2W0027 ...... 81
57 2W0619 ... ... 333

2M4453 ... ... 136 334
137 2W0712 ..., 135

2M6471 ... ... 42 138
46 2W3294 . ..... 238

48 239

2M9780 ...... 42 2w3889 ...... 143
101 145

119 147

248 149

249 2W3891 ...... 143

2NO254 ...... 143 145
145 147

2NO256 ...... 147 149
149 2w5643 .. .... 150

150 2W6225 ...... 40

2NO816 . ..... 331 2we544 ... ... 34
332 35

2N1330 ...... 27 36
2N1334 ...... 27 37
2N1372 ...... 31 2we546 ...... 34
2N1599 . ..... 59 2W721% L. ... 42
61 2W7212 ..., .. 131

76 132

77 133

2N1983 ...... 27 134
2N1999 ...... 143 2W7213 ... .. 42
145 2W7381 . ..... 87

2N2297 . ..... 96 2W7400 ...... 238
2N5848 ...... 331 239
332 2W7565 ...... 62

2N7364 ...... 263 2W7566 ... ... 62
268 2w8077 ...... 115

2N9363 ...... 33 2w8078 ...... 115
2P1294 ... .. 64 2w8078 ...... 115
65 2w8085 ...... 115

66 2wW8087 ...... 115

2P2537 ...... 101 2wW8090 ...... 115
2P2975 ...... 243 2wW8091  ...... 115

Number

2w8 147
2W8475

2W8476
2W9128

2W9162
2W9746

2Y5829

3B4501
3B4504
3B4505
3B4506

3B4604
3B4613
3B4627
3B5301

388485
388489

3D2824

3E0268
3E1944

114
116
117
131
132
133
134
135
138
173
175
298
307
308

SEBP2462



SEBP2462

PART NUMVBER INDEX

Number Page Number Page Number Page Number Page
319 315 3J7354 ...... 23 3N1202 ...... 262

3E4075 ...... 173 317.02 34 267
175 321 37 3N1203 ...... 263

3E4352 ...... 56 3F1417 .. .. .. 143 69 268
57 145 71 3N1223 ...... 262

108 147 72 263

248 149 116 267

3E5153 ...... 309 150 117 268
3E5154 ...... 309 3F3729 30.02 240 3N2444 _..... 125
3E5239 ...... 287 3F4987 ...... 49 241 3N266S ...... 150
3E5382 ...... 309 3F8156 ...... 30 3KO360 ...... 42 3N2790 ...... 150
317 3F9556 30.02 51 3N3252 ...... 211

3ES5446 . ..... 271 31 52 238
3E5447 ...... 271 32 69 239
3E5448 . ..... 271 33 70 3N3469 . ..... 343
3ES450 ...... 271 271 71 3N3748 ...... 271
3ES451 . ..... 271 3G1797 ...... 55 72 3N3786 ...... 202
3EB452 .. .... 271 3H3338 ...... 150 79 3N3787 ...... 202
3E5453 . ..... 271 3H3680 ...... 308 131 3N4082 ...... 259
3E5454 . ..... 258 3H5181 ...... 49 132 3N4086 30.02
271 3H5368 ...... 85 133 3N4886 .. .... 32

3E5455 . ..... 271 3H5552 ...... 42 134 3N6033 ...... 150
3E5456 ...... 271 3HB8604 ...... 184 135 3N6036 ...... 150
3E5457 . ..... 271 185 138 3N6935 . ..... 237
3E5458 ...... 271 3H9571 ...... 32 183 3N7952 . ..... 31
3E5459 ...... 271 3H9572 30.02 238 33
3E5460 . ..... 271 32 239 3N7953 ...... 31
3E5461 . ..... 271 3H9574 .. .... 32 240 33
3EB462 ...... 271 3J1907 ...... 34 245 3N7954 . ..... 31
3ES519  ...... 286 35 248 33
287 78 249 3N7955 ...... 31

3E6497 ...... 309 99 280 33
3E7276 ...... 325 100 281 3N8123 30.02
3E7410 ...... 238 112 299 32
239 113 3KO715 ...... 55 3N8 124 '30.02

3E7440 ...... 114 114 3K1470 ...... 257 32
3E7852 ...... 304 131 260 3N8125 30.02
3E7853 ...... 304 132 3K3257 ...... 305 32
308 133 306 3N9097 30.02

313 134 316 84

3E7855 ...... 304 208 317 3N9098 ...... 84
3E7857 ...... 304 211 3K6168 . ..... 262 3P1156 ...... 110
3E7858 ...... 304 212 263 111
3E7859 ...... 304 237 267 3P1932 . ..... 71
3E7860 ...... 304 238 268 72
3E7861 ...... 304 239 3K6881 ...... 286 3P3547 .. .... 214
3E7886 ...... 288 243 287 215.02
3E8017 _..... 187 245 3K8460 ...... 250 236
189 246 3K9879 ...... 27 352093 ...... 211

195 248 3L8187 ...... 285 358888 ...... 283

199 249 329 359653 ...... 96

3E8046 .. .... 201 280 3NO855 ...... 286 370849 ...... 214
3E9412 . ..... 95 281 287 215.02
3FO379 ...... 304 328 3N1200 ...... 262 236
308 331 263 241

311 332 267 242

313 3J5390 ...... 150 268 243

i.3



PART NUNMBER INDEX

Number Page Number Page Number Page Number Page

371885 ...... 252 4B4754 30.02 145 4N6407 ... ... 214

3T1886 ...... 252 32 147 215.02

371887 ...... 252 4B4756 ...... 31 149 236

266 33 4L6458 . ..... 263 4N6639 ...... 185

373422 ...... 315 4B4758 30.02 417318 ...... 22 4N8227 ...... 128

321 32 417893 ...... 150 130

3T3453 ...... 299 aB4771 ... ... 33 419337 ...... 27 4N8771 . ... .. 96

3T4684 ...... 284 4B4772 30.02 419564 . ..... 97 4NS029 206.02

375760 ...... 277 4B4775 ...... 31 4M0061 ... ... 264 4N9680 ...... 63

375857 ...... 277 33 273 4PO702 ...... 109

376352 ...... 258 484782 30.02 275 4P0O723 ...... 248

259 4B4787 ...... 31 4mM1827 . ..... 304 4P0724 ...... 248

261 4B4792 . 30.02 308 4P0O737 . ..... 214

376354 ...... 256 32 311 215.02

259 4B4810 30.02 313 236

379493 ...... 299 32 315 4P1441 ...... 216

3v2431 .. .... 37 485324 ... ... 285 317.02 217

3vy2888 ...... 328 329 321 218

331 4B7255 ...... 33 4mM1828 . ..... 304 229

332 4B7270 ...... 32 308 230

4D1260  ...... . 286 311 232

4 287 313 233.0t1

4D7388 ...... 102 315 4P1479 . ... .. 16

4B1218 ...... 331 4D9986 . ..... 208 317.02 18

332 4F3714 ... ... 56 321 177

482041 ...... 331 4F7391 . ..... 99 4mM1831 ...... 304 4P 1484 ... ... 16

332 100 308 233

4B2043 ...... 256 112 311 4P 1487 ... ... 17

259 113 313 199

285 4F9029 . ..... 34 315 4P1549 ...... 81

4B2046 . ... .. 262 37 317.02 4Pi1612  ...... 109

263 4F9653 ...... 34 321 4P1723 ...... 3

267 35 4M6281 . ... .. 96 5

268 36 ame424 .. ... 22 7

4B2049 .. .... 304 37 4NO205 ...... 276 9

308 114 4N2988 . ..... 143 11

311 4HO002 30.02 145 13

313 32 147 15

315 4aH1641 ... ... 214 149 17

317.02 215.02 4N3287 ...... 244 19

321 236 4N3828 ...... 202 78

4B3388 ...... 244 4H5076 184.01 203 4P1806 ...... 82

483823 ...... 150 4J5477 ...... 240 4N3829 . ..... 202 4P 1826 ...... 325

4B4274 ... ... 297 241 204 326

331 4J6750 ...... 202 4N3830 206.01 4P2270 ...... 31

332 4K1388 ...... 79 206.02 86

484280 ...... 27 114 4N4518 ... ... 202 4P2413 ...... 211

4B4281 ...... 288 297 4N4520 . ..... 202 4P2457 ... ... 43

4B4550 ...... 27 298 206.02 4P2467 ...... 218

4B4715 ...... 33 4K8864 . ..... 211 4N4523 ... ... 202 223

4B4716 30.02 4L2921 ...... 180 206.02 227

32 412922 ...... 150 4N4589 ... ... 203 228

4B4721 30.02 413527 30.02 4N6404 ... ... 214 230

32 32 215.02 4P2505 ...... 203

4B4722 ...... 33 414866 ...... 85 236 4P2590 ...... 48

4B4725 ... ... 33 86 4N6406 215.02 4P2661 ... ... 152

4B4752 30.02 4L6454 ... ... 143 236 154
i.4
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PART NUNMBER INDEX

Number

4P2685
4p2742
4p2757
4P2949

4p2995
4P3073

4P3074
4pP3537

4p3538
4P3539

4P3681
4P3682
4pP3855
4P3953
4P3956

4pP3957

4P4000

4P4001
4P4002
4P4186

4P4187

4P4224
4P4231

4P4372

4P4436
4P4437
4P4701

Page

131
186
100
128
129
243

32

85

85

214
215.02
236
208
214
215.02
236
135
135
55
208
22
23
23
214
215.02
236

105
105
34

Number

4P4703
4P4713
4P4915
4P4983

4P4985

4P5106
4P5153

4P5388
4P5389
4P5433

4P5435
4P5486
4P5524
4P5555
4P5605

4P5612
4P5651
4P5665
4P5676

4P5724
4P5740

4P5743

4P5745

4P5746

4P5859
4P5866

4P5869
4P5918
4P6170

Page

121
158
203
215
216
221
232
234
208

Number

4P6532
4P6533
4P6534
4P6930
4P7703

4P7738
4P7750
4P7790
4Pg116

4P8182
4P8183

4P8253
4P8263

4Pg8264

4P8378
4P8525
4P8577
4P8681
4P8694
4P8861
4P8947

4P8948

4P8976
4P9124
4P9128

Page

199
245
245
245
48
3

5

7

9
11
13
15
112
95
46

101
208

Number

4P9166

4PS167
4P9306
4P948%
4P39490
4P9491
4P9492
4P9493
4P9494
4P9696
451988

454455

455719

4W0250

4W0251

4W0253

4W0269

4W0483

4W0549

4w1016

4W1103
4W1203

4W1204

4W1413
aw1682
4W1683
4W1722
4W2026
4W2042

4W2065

4W2108
aw2172

121
122
121
122
343

68

68
168

38
121
122
328
332

SEBP2462
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PART NUMVIBER INDEX

Number

4W2195

4w2197

4w2232

4W2515

4W2541

4w2542

4W2622

4W2649
4W2650

4W2651
4W2652
4W2914
4W3462

Page

10
12
14
16

202
206.02
202
206.02
328
331

Number

4W3480

4W5428
4W5429

4W6010

4W6025
4W6353

4W6620
4W6630

4W7589
4W7590
4W7592

4W7594
4W7957

4W8339
4W8655
4WB8661
4wW8729
4W9972

582407
582410

5B2417
585251

5B6159

Page

12
14
16
18
34

13
15
17
19
87
214
236
96
328
331
131
214
236
137
138
135
138
76
286
287
36
96
183
96
328
331

Number

5C2874

5C€2890

5C6565

5C7261

5C8312

5C9553

501026

502751

5F5434
5F7054

5F9657

Page

33
214
215.02
236
252
266
270
173
174
175
176
177
270
295
296
325
326
330
331
332
257
260
69
70
71
72
109
151
153
155
156
164
184
204
206.01
211
270
201
214
236
270
204
206
206.01
330
69
70
71
72
31
33
63
211
238
239
101
114

Number

5H7230

5K0605

5K0749
5K8090
5L2012
5L2016
5L2017
5L2026
5L2952

513233

5L4202
514426
5L7200
5L7399
517942
5L8091
5L8546

519645
5L9647
519648
5L9652
5L9653
5L9654
5L9655
5L9656
5M2057

5M2894
5M3062

5M6213

5M8137
5M9204

5M9205

5M9737

5M8788
5N3789
5N5159

5N5566
5N6094
BN9065
5N9066
5N9067
5N9068
5N9070

214
236
150
143
145
147
149
34
37
274
277
278
277
278
123
124
27
33
286
287
102
31
283
283
283
283
283

SEBP2462




PART NUMBER INDEX

Number

5N9071
5N9072
5N9073
5N9117
5N9303
BN9315
5N9316
5N9317
5P0O537

5P0599
5P0747

S5P0O763

5P0898

5P1076

5P 1262
5P1442
5P1475

5P1476

5P1477
5P 1478
5P1717

5p2321
5P2948
5P2984
5P3114
5P3418
5P3419
5P3454
5P4115

5P4116

5P4479

Page

283
283
283
283
96
33
.02
32
39
40
211
247
248
165
277
278
133
134
85
86
257
260
150
211
284
287
284
299
284
284
160
161
162
164
284
299
299
30
256
256
284
151
152
163
154
155
156
108
114
143
145
147
149
211
264
337
23

Number Page

69

5P4536 ...... 186
5P4675 ...... 250
5P4868 . ..... 160
161

164

5P4824 ...... 211
5P4961 ...... 211
5P5391 ...... 299
5P5622 ...... 283
5P5623 ...... 283
5P5624 ...... 283
5P5675 ...... 283
5P6836 ...... 262
263

267

268

5P6%20 ...... 258
5P6944 ...... 248
5P7213 ...... 58
60

61

5P7807 ...... 256
5P7813 ...... 211
238

2393

5p7833 ...... 151
152

153

155

156

5P7921 ...... 154
5P7970 ...... 104
105

108

173

175

185

211

249

293

294

340

341

5P8196 ...... 101
119

5P8245 ...... 23
32

38

54

56

57

58

59

60

61

67

Page

76

77

91

92
93.01
150
335

27

32
33

23
25
84
26
30
23
69

31
32

Number

6F5933

6F6673
6F7062
6F8815
6H8021

6H838 1
610083
610084
610175

610415
610482
610483
610484
610915
610921

610924
611099
611219

611220

611241
611564

612016
612017

612019
612081
612082
612121

612122
612123
612124
612125
612126
612127
612280

612289
612290
612292
612298

Page
33

215.02
236
209

42
185

184 .01

184.02

184.01
290
290
166
186

86
206
206
206
181
286
287
90
181
26
26
95
217
221
223
224
225
226
227
228
229
230
232
289
331
332
289
106
106
26
49
26
30
30
30
30
30
199
200
200
200
200
17
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PART _NUNMBER INDEX

Number

612341

612342
612353
612422

612423

612424
612499
612500
612501
612502
612551

612681
612682
612683
612684
612685
612686
612691
612692
612693

612997

613003

613033
613034
613035

613701
613885
614028
614029

614046

614265
614267

Page

19
181

212
58
60
61

223

227

228

181

181

181

182

Number

614411
614464
614466
614514

614594

614637
614753
614801
614802
6K8178
6L1883
6L2609
613929
6L3960
6L3961
6L3964
613965
6L 3966
6L3967

6L3972

6L5151

6L6557
68598
6L8617

Page

30.
30.

30.

30.

30.

217
218
221
223
224
225
226
227
228
229
230
232
234
235

131
132
33
02
02
33
31
33
31
33
02
32
02
32
02
31
32
33
96
208
143
145
147

Number Page
149

150

6N0254 ...... 203
6N0634 ...... 26
6NO775 ...... 202
206.02

6N1604 . ..... 128
6Ni872 ...... 256
259

6N2098 . ..... 26
6N2109 ...... 26
6N3827 ...... 315
321

6N3843 ...... 96
6N4414 ... ... 211
6N5876 ...... 26
6N6949 ... ... 26
6N7870 ...... 150
6N8599 ...... 143
145

147

149

153

6N9294 ... ... 257
261

6N9995 ...... 299
6P7912 ...... 185
6T1395 ...... 262
671396 ...... 263
6T2027 ...... 262
263

267

268

672031 ...... 262
263

267

268

672032 ...... 262
263

267

268

6T3642 ...... 286
287

673644 ...... 286
287

6T4100 ...... 262
263

267

268

674116 ...... 262
263

267

268

674117 . ..... 262
263

674156 ...... 263
268

Number

6T6505
676506
676652
677568
679443

679445

6T9446

6v0o387
6V0455

6V1614
6V1820
6V2202
6V2315

6V2317

6V2369
6V2611
6V2744
6Vv3538
6V3821
6v3822

6v3823

6v3918

6V3940

Page

284
289
284
289
280
289
262
267
262
267
262
263
267
268
30
84
85
287
26
30,
211
258
271
39
40
...... 34
35
36
37
38
39
56
57
101
112
114
211
283
250
333
334
...... 34
43
44
97
62
110
54
56
67
79
80
102
135
138
...... 28
23

SEBP2462




PART NUMBER INDEX

Number

6v4212

6v4248

6V4249

6V4292

6v4429

6V5100

6V5196

6V5210
6V5213

6V5215

6V5217

Page

34
43
44
97
98
99

100

110

111

112

113

131

132

133

134

169

171

248

305

310

311
68

110

111

124

248

114

120

122

104
105
108
293

Number

6V5218

6Vv5219

6V5223

6V5230

6V5683

6V5696

6vs698
6V5720

6V5815
6V5817
6v5818
6V5819
6V5821

6V5839

Page

294
69
70
71
72

113

114

119

183

209

212

248

249

101
115
116
117
168
211
95
183
50
51
131
132
133
134

201

203

214

236
53
21
92

201

300

312

313

115

283

283

283

314

315
25
26
30
34
35
36
50
51
68
88

104

105

110

Nunmber Page

111
114

115

124

211

248

305

306

316

317

...... 34
35
64
65
66
242
243
114
211
238
239

6vV5842

6vV6228

6Ve317

6V7238
6V7646
6V7673
6V7699

6V7981
6V8004

6v8127

6vV8149

6v8185

6vV8186
6ve 188

6V8189

6vV8197

93.01
335

Number

6v8212

6V8336

6v8364
6v8368

6V8376

6v8377

6v8378

6Vv8397

6v8398

6v8550
6v8628
6VB636

6V8645
6vB647

6V8715
6V8723

6vV8724

323
285
329
286
287
271
297
298
329
297
331
332
99
100
112
113
211
237
238
239
240
245
246
248
249
69
70
71
72
93
241
237
238
239
245
246
263
240
241
249
240
245
99
112
113
211
238
239
245
248
249

SEBP2462




PART NUMBER INDEX

211
247
248

85
122

100
292
30
30
30
107
109
28
316

Number

7C0748

7C0752

7C0874

7C0907

7C0952
7C0989

7C1152

7C1159

7C1160

7C1289

7C1356

7C1357

7C1390
7C1493

7C1631

7C1682
7C1687
7C1782
7C1899
7C1900

Page

100
112
170
171
172
104
105
92
102
215
216
217
218
221
223
224
225
226
227
228
229
230
232

233.01

234
116
117
167
168
173
174
175
212
118
119
53
54
55
272
290
291
257
260
265
272
291
89
101
119
49
50
51
53
92
53
277
277

Number

7C1958
7C1976
7C1977
7C2177

7C2207
7C2428

7C2476

7C2515

7C2519

7C2743

7C3179

7C3334

7C3335
7C3463

7C3571

7C3615

7C3729

7C3742
7C3760

7C3761

7C3776

7C3839

7C3801

7C3938
7C4028
7C4163
7C4273
7C4354
7C4466

Page

112
278
278

g8

99
100
178

282
215
216
217
218
221
223
224
225
226
227
228
229
230
232
233.01
234

Number

7C4483

7C4508

7C4532
7C4566
7C4949

7€5148

7C5150

7C5232
7C5233
7C5294
7C5467
7C5469
7C5470
7C5473

7C5478

7C5480

7C5541

7C5583

7C5599

7C5671
7C5674
7C5802

Page

...... 214
215.02

236

...... 137
138

SEBP2462




PART NUNMBER INDEX

Number

7€5883

7C5884

7C5885

7C5898
7C5988

7C6078
7C6155

7C6204

7C6205
7C6213
7C6214
7C6218
7C6219
7C6349

7C6390

7C6518

7C6519
7C6592

7C6597
7C6598
7C6670

7C6671

Number

7C6672

7C6920
7C6921

7C6922
7C6966
7C6967
7C6968
7C6969
7C6970
7C6976
7C6977
7C6996
7C6998

7C7080
7C7241

7C7242
7C7344
7C7345
7C7412
7C7431

7C7488
7C7489
7C7490

Page

192
193
194
196
197
198
200
186
188
190
191
192
193
194
196
197
198
200
264
254
264
273
274
275
264
41
41
41
41
41
82
82
93
2

4

6

8
10
12
14
16
18
57
102
340
341
205
184
184
82
187
189
195
199
114
114
114

Number
7C7494
7C7495
7C7496
7C7634
7C7695
7C7705
7C7890
7C7911
7C7961
7C7980
7C8365
7C8366
7C8369
7C8370
7C8444
7C8445
7C8446
7C8449
7C8450
7C8451

7C8555

7C8634

7C8640

7C8854

7C8934
7C9048

7C9197

7C9446

7C9458

Page

114
114
114
205
297
180
135
132
133
151
154
155
41
122
122
121
122
121
122

132
99
100

11
13
15
180
298

Number

7C9646

7C9917
7D7233
7EO155

7E0156
7E0744
7E0786
7EQ844
7E1087
7E1317
7E1318
7E1359
7E1360
7E1363
7E1466

TE1467

7E1468

7E1469

7E1470

TE147 1

7E1472

7E1476

TE1477

7E1478

7E1479

7E1480

7E1481

7E1482
7E1483

7E1484

TE1487

7E1488
7E 1489

Page

155
156
93
102
217
218
221
223
224
225
226
227
228
229
230
232
208
57
246
209
167
54
54
249
249
246
139
151
151
153
151
153
126
139
141
127
123
124
126
127
126
127
126
127
139
123
123
123
124
337
336
337
336
337
335
335
33%

SEBP2462
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PART NUMBER INDEX

Number

7E1490
TE1491
7E1492
7E1493
TE1499
7E1618
7E1619
7E1620
TE1666
TE1717
7E1718
7E1753
7E2302
7E2303

7E2313

7E2315
7E2397
7E2398
7E2482

7TE2621
7E2681
7E2765
7E2766

7E2767
7E2768
7E2770
7E2851
7E2968
7E2986
7E2993
7E2994

7E3216

7E3217

7E3254

7E3255
7E3256

111

Number

7E3257
7E3542

7E3561
T7E3626
7£3628
TE3717
TE3732
TE3767
TE3819

7£3829

7E3838
7E3943
7E3944
7E4193
TE4512

7£E4832
7€4859
7€4860
7E4861
7E4886
7E4887

7ES5122

7ES123

7TES5124

7ES125
7E5126
TES127
7E5128
7E5129
7E5130
7E5131
7ES5132
7E5170
7€£5189

7E5190

7ES196

7E5274
7E5286

Page

124
295
296
317
97
97
65
237
164
217
224
225
226
229
215
216
221
232
234
205
208
208
87
325
326
63
71
299
299
295
286
293
295
338
339
338
339
338
339
338
338
338
338
33¢
339
339
339
329
211
238
239
211
238
113
342
70
71

Number

7E5346

7E5714

7E5786

TES979
7E5984
7E6193

7E6302

7E6310
7E6366
7E6427
7E6447
TE6794
7E6829
7E7302
7E7373
7E751S
TE7570
TET7779
7E8070
7E8342
TE8343
7E84486
7E8448
7E8691
7E8692
7E8794

7£E8828

7E8845
7E8946
7E8947
7E9261
7E9429
TEQ758
T7E9817

7E9898
7E9816

Page

245
247
248
325
326
81
82
316
95
17

111
129
67
111
206.01
95
167
75
245
37
205
47
343
280
281
265
265
54
54
207
208
214
215.02
236
325
326
55
55
55
51
206
233.01
101
119
208
108

Number
7E9918
7E9959
TF7621
7F8267
7F8607
7F8896
7F8897
7F8916

7H1180
7H2079

7H4266
7HS678

7K3215
7L0002

710004

7L0116

7L2894

7.3386

7L4536
7L8255

256
258
271
136
137
245
247

i.12
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